MOBILE MIXERS

PARTS MANUAL

430H - 502H - 575H - 575SD

FEEDLOT, HAYMOGENIZER, SUPER DUTY
TRUCK & TRAILER MODELS

SERIAL NUMBER 43HB2331 TO
50HB2249 TO
57HB2281 TO

Harsh International, Inc.
600 Oak Ave.
.Eaton, CO 80615
(970) 454-2291
Fax: (970) 454-3491

lpd@harshenviro.com

Price: $2.50 Parts book number: 102710G




arsi Jarranty

Harsh International warrants each new Harsh Mobile Mix Feeder or

Harsh Stationary Mixer to be free from defects in material and workmanship for a
period of one year from date of delivery. This warranty does not extend to any
claim arising from or occasioned by any misuse, neglect, improper installation,
overloading, failure to properly operate and maintain, or introducing into the mixer
materials uncommon to normal mixing, Further, the warranty does not extend to
mixers or parts thereof which have been altered or repaired at places other than the
Harsh factory, nor shall the warranty apply if any accessories other than Harsh ac-
cessories or those sold by Harsh have been affixed.

This warranty does not cover failures caused by:

- Improper operation

- Unauthorized modifications

- Unauthorized repairs

- Use of Non Harsh parts

- Neglected maintenance, including chain tensioner adjustment

- Usage contrary to the intended purpose of the equipment

This Warranty does not cover replacement of Wear and Maintenance items includ-
ing, but not limited to:

- Lubricants
- Filters

- Hoses

- Tires

- Augers

- Chains

- Idlers

- Bearings

- Pumps

- Motors




IMPORTANT NOTICE

To enable us to better serve your needs, please fill out the following waranty
information and return this page to Harsh International. This allows Harsh to
transfer your information into our computer system. With this information we
can bring up your records with all the current invoicing, serial numbers, or
model numbers needed for future reference.

Thank You

Harsh Internatinal, Inc.
600 Oak Sireet
Eaton, Colorado 80615




Parts Ordering

- To assure continued safe and efficient operation and to maintain the validity of your
warranty use only genuine Harsh replacement parts. To obtain the correct parts for
your mixer, contact the nearest Harsh equipment dealer in your area. If no Harsh
dealer is available, contact Harsh International Inc., 600 Oak Avenue, Eaton, CO
80615, (303) 454-2291.

When ordering parts, be sure to know the Model and Serial numbers of the machine.
For the quickest service when ordering by phone, be prepared to state the part number
and description as well as the Parts Manual part number, the page number and item
number of the part(s) you are ordering.

Always have repairs performed by qualified Service Personnel from your Harsh dealer.

All information, illustrations and specifications contained in this manual are based on the
latest product information available at the time of printing.

Harsh International, Inc. reserves the right to make changes to manuals, parts or
assemblies at any time without prior notice.

REPLACEMENT MANUALS

Replacement or extra Operator's Manuals and Parts Manuals can be downloaded on
our website www.harshenviro.com or contact your local dealer.

All Operator's Manual's and Parts Manuals are ordered by Model number and Serial
number of your unit.

There is a nominal cost for each manual ordered.

11 IMPORTANT !H!!
Before attempting to operate, inspect, adjust, repair or replace any part of your machine
be sure to be thoroughly familiar with your Operator's Manual and observe all safety
notices; both printed in the manual and on decals located on the machine.

FAILURE TO OBSERVE THESE SAFETY RULES COULD RESULT IN
SERIOUS INJURY AND/OR PROPERTY DAMAGE!




SUB FRAME TRUCK

ITERM | PART #!QTY| DESCRIPTION ITEM | PART # |QTY| DESCRIPTION
1 | A18853 | 1 | SUB FRAME (SPECIAL DRDER ONLY) 14 | 16109 | 4 |PLATE, LOAD CELL LOCK
2 | A18844| 2 [CROSS TUBE ASS'Y (SPECIAL ORDER) 15 [ 102220 | 8 [URETHANE SHOCK DISK
3 [ A11878] 4 | STABILIZER BAR LINK 16 | 100156 | 4 | O-RING, 2-3/8" ID X 3/16" CS-332
4717160367 | 8 | SCREW, HX HD CAP 3/4"-16 17 1718974 | 2 |CHANNEL, BUMPER EXTENSION
UNF X 3-1/2" GR 5 18 1 A16250 | 1 |BUMPER ASSEMBLY
517100554 | B8 | LOCK WASHER, 3/4" 19 | A14935 | 2 |FENDER ASSEMBLY, TRUCK ‘
‘6| 100252 | B_|NUT, HEX, 3/4"-16 UNF GRS 19 | A18896 | 1 |FENDER ASS'Y, 79" LG, REGULAR
7 16353 | 1 | STEP, BUMPER, FORMED WIDTH, TRIPLE (KANSAS)
8 | 100273 | 16 | LOCK WASHER, 5/8" 19 | A18918 | 1 |FENDER ASS'Y, 65" LG, REGULAR
9 | 100248 | 16 |NUT, HEX 5/8"-18 UNF GR5 WIDTH, 405-630 (KANSAS)
10 | 100663 | 24 |FLAT WASHER, 3/4" 2017700312 | 2 |MUDFLAPS, 1/2" X 24" X 30" LG
11 | 14898 | 8 |PLATE, LOAD CELL CAGE, 21 |AI5068 | 2 | STABILIZER MOUNT (7O TUB)
34" X 4" X 8" LG 52 |AV5059 | 4 |STABILIZER MOUNT (TO FRAME)
12 | 102249 | 16 | SCREW, HX HD CAP, 5/8"-18 AT RTS8 T | BUMPER ASSY W/ HARSH LOGO,
UNF X 3" GRS TRUCK, NEW CURRENT STYLE
13700580 | 8 |SCREW, HX HD CAP 3/47-10
UNC X 8 GR2

NOTE: 3,4, '5,'6, '21, '22 - REPLACES STOP BOLT STYLE STABILIZER ASSEMBLY.
16 USE WITH tWS STRAIN GAUGE ONLY.
23 - A7295 INCLUDES #158353, #15063, AND #A16289.

9




Sub Frame - Truck
SUB FRAME ASSEMBLY 575 PTO H.D. - A21570

¢+ b . Tk o2 L Qianty.
N“f’i‘ibey l ’ - .
"1 | A21568 | TUBE ASS'Y, CROSS W/ BRIDGE (1/2 WALL) 7

2 | 21550 TUBE, SUB FRAME 3/8 X 4 X 4 X 144 1/2 7

3 | 19207 ~ SIDE MOUNT PLATE n

4 | 101890 | DEE RING, 3/4 13
NOTE:

The PTO Sub Frame drawing and parts list shown is used on 575 and 575SD mixers. The
PTO Sub Frame used on the 502 and 430 mixers have shorter overall frames. For more
part information, contact your Harsh International dealer or our front desk at (970) 454-
2291.

502 PTO H.D. Sub Frame reference number: A8296

" 430 PTO Sub Frame reference number: A7854

11




=
=
=
=




Trailer Frame & Axle

575/575SD TRAILER GROUP,
LOAD CELL - A7860

PEDESTAL
ASSEMBLY - *A8098

#A19918-65" FENDER ASSY

TIRE, COMPLETE w/TUBE & RiH #A18396-79" FENDER ASSY

NOTES:

*A8098 - INCLUDES ITEMS 1 THRU 21, QTY 4 REQUIRED (EA. MIXER)

The Trailer Frame & Axle drawing and parts list shown is used on 575 and 5755D
mixers. The Trailer Frames & Axles used on the 502 and 430 mixers have shorter
overall frames. For more part information, contact your Harsh International dealer or

our front deak at (970) 454-2291.

502 Trailer Group, Load Cell reference number: A7859
430 Trailer Group, Load Cell reference number: A7858

15




Trailer Frame & Axle

TRAILER GROUP, 575 - 720 DUAL - A8228

17




o e e e T ER e
T 1897z | BUMPER, TRUCK 1
2 | A19402 ' BUMPER EXTENSION ASSY 2

3 | 100838 WASHER, 1/2 FLAT 8

4 | 101444 ~ SCREW, HXHD CAP 1/2-13UNCx 1 1/2 GRS 1

5 100272 | WASHER, 1/2 LOCK 4

6 | 300826 |  NUT HEX1/2-13 UNCGRS P

The bumper drawing and parts shown is used on 575 and 575SD mixers. The bumper used
on 502 and 430 mixers has different extension arms. For more part information, contact
your Harsh International dealer or our front desk at (970} 454-2291.

M 502/430 Bumper reference number: A7879

19




Fenders
FENDER GROUP, 79" LONG REG WIDTH - A8263

# | Part Number | o . Title o | Quantity
1 18002 | ~ KEEPER, FENDER 6
2 18903 FENDER, 79" LONG REGULAR WIDTH 2
3 18900 EXTENSION, MUD FLAP 4
4 100300 WASHER, FLAT 3/8" USS 74
5 100271 WASHER, LOCK 3/8" 12
6 100254 | NUT, HEX 3/8 -16 UNC GR 5 12
7 100276 SCREW, HEX HD 3/6-16 UNC X 3/4 GR2 12
NOTE:

The 79" long fender drawing and parts shown are one of the options used on 575 triple
and 575SD triple mixers. Other fenders used on 430, 502, 575, and 575SD mixers have dif-
ferent fender lengths. For more part information, contact your Harsh International dealer
or our front desk at (970} 454-2291.

430 Fender reference numbers:

-A19213 - 44" Long, Regular Width

- A18904 - 103" Long, Regular Width

- A18896 - 79" Long, Regular Width
502 Fender reference numbers:

- AB290 - 65" Long, Regular Width, Dual 502

- AB293 - 56" Long, Regular Width, Triple 502
575/5755D Fender reference numbers:

- A8263 - 79" Long, Regular Width, Triple 575

- AB292 - 89" Long, Regular Width, Dual 575

21




NOTE:

The GTD drawings and part list shown is for a 37 MM Belt, Short GTD Assembly. For more
part information about other styles of GTD, contact your Harsh International dealer or our
front desk at (970) 454-2291.

37 MM Belt reference numbers:
Short: A17493, Long: 17534, X-Long: A17536, 1:1 (19"): A31049
68 MM Belt reference numbers:

~ Short: A18223, Long: A18229, X-Long: A18811

23




101819

A4

A17067

QY | WEM# | PART# | DESCRIPTION Q7Y | WEM# | PART# | DESCRIPTION
i 1 5320 | INDICATORMOUNI TUBEASSEMBLY. | 4 | 9 | 100224 | NUT, HEX1/4.20 UNCGRS
i 2 101250 | SCREW, HX HD CAP 3/8-16 X 1. GRS 2 | 10 | 300826C | NUT, HEX 1/2-13 UNC GRS
] 3 15318 | INDICATORFRICIION PAD,21/25G | 2 | 41 | Ai6862 | GROUNDING STRAP ASSEMBLY
F) 3 15319 | INDICATOR MOUNT PLATE, 3/8X214/2 | 1 | 42 | 15316 | INDICATOR TUBE, EXIENSION, 2X2X 48
X 6 LG, 240T LG
7 | WASRER, LOCK, 172 "1 [7A8 | TAT6085 [ TNDICATOR EXTENSION ASSEVIBLY,
o , ol L STAR&OMNG ;
2 6 101811 | SCREW, AIX FiD GAF, 1/2 13UNC X4 1 | 15 | A15315 | USEA16050. INDICATOR EXTENSION
1/2 GRS ASSEMBLY
ASHER, LOCK. 174 i

TRAILER INDICATOR MOUNT PLATE
ASSEMBLY

SCREW HX HD CAP 1/4 20 UNC X 3/4

GR5

25







Drive Line - Trailer

i [ @0 102057 | CROSS &BEARINGKIT 7T 2 | 75 [ 4350 | GREASE ZERK FOR SHEAR CLUTCH.
1 EY) 102574 | NUT, HEX 5/16-18 UNC, NY-LOCK 1 *76 | AL7361 | DRIVE SHAFT ASSEMBLY, 1. 3/4 X
1000 RPM, 20 SPUINE
1 |82 | 702581 | CLUTGH SHEAR BOLT, 1 3/8 BORE 1 77 | 102066 | DEGAL, "OUT4N"
1 *33 | 402571 | SCREW, HX HD CAP 5/16-18 X 2 GR2 1 78 | 102067 | DECAL, "INNERIN"
4 [ 8@ | 102061 | CVCONE & BEARING ASSEMBLY 8 | 78 | 102064 | SCREW, RETAINERSHIELD
i 35 102048 | YOKE, 1 3/8 X 21 SPLINE 1 80 | 102050 | GREASE FITTING
i | @6 | 102047 | VOKE 13/BXGSPLINE. i 81 | 102065 | SAFEIYCHAIN.
2 36 102052 | CROSS & BEARING KIT i 82 | 102936 | BEARING SUPPORT
1 | 87 | 302049 | VOKE,DOUBLE i 83 | 402937 | GREASE FITTING

NOTE: *2- 13511 USED ON 430H, 502H, 575H, 575SD WITH 540RPM 6 SPLINE, OR 1000 RPM 21 SPLINE DRIVE SHAFTS.
"2 - 16610 USED ON 502H, 575H, 57650 WITH 1000 RPM 20 SPLINE DRIVE SHAFT #A17361.
*11 - 15693 USED ON 502H WITH 540 RPM 6 SPLINE OR 1000 RPM 21 SPLINE DRIVE SHAFTS.
*11- 18545 USED ON 5024 WITH 1000 RPM 20 SPLINE DRIVE SHAFT,
*11- 16338 USED ON 575H,6758D WITH 540 RPM 6 SPLINE OR 1000 RPM 21 SPLINE DRIVE SHAFTS.
*11 - 18543 USED ON 575H, 5758D WITH 1000 RPM 20 SPLINE DRIVE SHAFT,
"33, '63 - SEE CHART TO DETERMINE SHEAR BOLT USED,
‘76 - USED FOR THE 1000 RPM 20 SPLINE OPTION, IT IS A HEAVIER DUTY DRIVE SHAFT THAN #102320 OR $102250.
NPN - NO PART NUMBER

MIXER PTO PART # | GRADE | SHEAR POINT
430-502 TRAILER 540 BPM | 102571 | GRADE 2 SHANK
575 TRAILER 540 RPM | 102572 | GRADE S THREADS
430-502 TRAILER 1000 RPM | 102570 | GRADE 2 THREADS
575 TRAILER 1000 RPM| 102571 | GRADE 2 SHANK

29




rive Line -

ruc

Q1Y | HEM# PART # DESCRIPTION QTY | MTEM# | PART# | DESCRIPTION
0 | 1 | 101836 [ SCREW HXHDCAP, 1/213 UNCX2 | 41 | 26 | 18178 DRlVE LINE HANGER, 1/4 X 4 3/4X7 LG
b b ~1/4(;R58<>9 , S
i7 2 100272 | WASHER TOCK 7% (3500 502H) T 737 | 16176 | DAVESHATT 117400 X067 7/5 16450
21| 2 A00272 | WASHER, LOCK, 172 : 1 | *27 | 16179 | DRIVESHAFI, L4/40DX 70 1/21G, 430
i 3 102101 | PLANETARY GEARBOX, ED2090, 1 | *27 | 16752 | DRIVE SHAFT, 11/4 OD X 82 3/4 LG
21.08:1 (430H, 502H)
i3 104194 | PLANETARYGEARBOX RR700, |1 | #27 | 46879 | DRIVESHAFT, 117400 X 041G
oo b o 7881 (575H 5755D) ] -
1 4 A15707 | INPUT ADAPTER ASSEMBLY 1| 27 | 46881 | DRIVE SHAFT, 1 1/4 o5 X107 3/4 G
1 [ B 16838 | BEARING, 1 1741D W/ ONE SEAL 1 | %27 | 17078 | DRIVESHAFI, 11/4 0D X110 1/41G
i > 305.0514- | SPLINED ADAPTER, 1 1/4 X 6/16 1 | *28 | 102388 | SHEAR CLUTCH W/ CROSS & YOKE 1. %
0100
i g A15170 | ADAPTER ASSEWBLY, GEARBOXINPUT. | 1 | 20 | 100599 | YOKE, 1-1/4 BORE, PRESSON. -
1 7 15167 GEARBOX ADAPTER SHAFT, 1 1/4 0D 1 | *30 | #*%*% | SHEAR BOLT
X7 LG
4 8§ | 10983 | KEV.SQUARES/16X11/2 1 | *31 | 102331 | CLUTCH SHEAR BOLT, 1 1/4 BORE
a 5 100598 | YOKE, 1-1/4 BORE, BOLT-ON i 32 | 162574 | NUT, HEX 5/16-18 UNC, NY-LOCK
a2 | i0 100862 | UBOLTKIT, SPICER #2.04.08X 2 33 | 16648 | KEY,SQUARES/16X11/8
3 i1 100785 | CROSS, SPICER # 5-1310X SERIES 1 | *35 | A9678 | GID ASSEMBLY W/O PUMP & W/0 MOUNT
NON GREASEABLE RING, 37MM, SHORT, (167)
- 101867 | YOKE 1 1/2 BORE, PRESS ON W/ i | *35 | A9677 | GID ASSEMBLY W/O PUMP & W/0 MOUNT
| SNAPRING o ‘ “ooo b | RING 3YMMLONG(19%Y) .
2 | 43 | 163z9 KEY, SQUARE 3/8 X113 1 | *35 | A9676 | GID ASSEMBLY W/O PUMP & W,0 WOUNT
RING, 37MM, X-LONG (22 %)
2 [ 14 101681 | SCREW, HXHDCAP3/846 X4 GRS~ | 4 36 | 18322 | GTD HANGER PLATE, SLOTIED ,
i 15 100271 | WASHER, LOCK, 3/8 2 39 | 18438 | KEY, SQUARE 1/4 X 1 % (PUMP KEY 15 391-
1781-021)
1 | 16 15060 | GEARBOXMOUNT, 1/2X73/4X10LG | 2 | 40 | 101874 ,ggg N COUPLER, HALF #40 X T6P X1
1 17 100254 | NUT TEX 3/8-16 UNC GRB 1 41| 301875 | GHAIN, #40 X 16P, INCL CONN _
4 | 48 | 102494 | SCREW,HXHD5/16-18UNCXA 1 | a2z | 104876 | CHAIN COUPLING COVER, 4016
3 19 100470 | WASHER, LOCK, 5/16 1 44| 100884 | DRIVE SHAFT ASSEMBLY, UNWELDED
4 | B0 | 100297 | NUT,HEX5/16-18UNCGR5 11 45 | 100881 | YOKE, SLEEVE
i 21 102225 | GEARBOX 11 RATIO, MODEL 200 1 46 4389 | YOKE, SHEAR
44 | 22 | 3008260 | NUT HEX1/2-13 UNC GRS (430M) "1 | 47 | 102881 | CLUTCHSHEARBOLT, 1 1/4BORE
18 | 22 300826C | NUT, HEX 1/2-13 UNC GR5 (502H, 24 | 48 4391 | BALL BEARING
575H, 575SD)
1 | 23 | aoc0s5 ,;BEAR(NG PILLOWBLOCK. 11/4BORE | 1 [ 49 | 4350 | GREASE ZERKFOR SHEAR CLUTCH
] o laow : 1 . .
2 23 106055 | BEARING, PILLOW BLOCK, 11/4 BORE | 4 5o | 101444 | SCREW, AX 1D CAP 1/2L3UNC X 1 1/2
(502H, 575H, 5755D) GRS
1] 2a | 35180 | BEARING MOUNT ANGLE, yaxz 72 172 [ B 100241 | SETSCREW, 3/B16X7%
b | X8LG(A30H) o .
2 24 15180 BEARING MOUNT ANGLE, %X27%X8 1 §2 | 16391 | YOKE, 1 1/4 BORE, BOLT.ON W/ TSET
LG (502H, 75H, 575SD) SCREWS
4 | 25- 10102482 ,SCREW CARRIAGE HD .‘1,/?-13 UNC X 01083 1021486 ,DRIVE SHAFT ASSEMBLY 36 3/4 LG
b 4 (a30H) 1 | weipe
8 25 102482 | SCREW. CARRIAGE FD, 17213 UNC X i 54 | 102366 GREASE FITTING., 21/4—28 ONFX 357
1 % (502H, 575H, 575SD)
1] 26 | 18179 | DRIVELINEHANGER 1/4X6X71G 1 | 55 | 102057 | CROSS &BEARINGKIT
NOTES: *27 - WHEN ORDERING MEASURE LENGTH AND DIAMETER.
*27 - 16176 - USED ON 430H WITHOUT SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 16179 - USED ON 430H WIHTOUT SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 16752 - USED ON 502H WiTH SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 16879 - USED ON 502H WITHOUT SHEAR BOLT XCLUTCH ASSEMBLY.
*27 - 16881 - USED ON 575H, 5758D WITH SHEAR BOLT CLUTCH ASSEMBLY.
*27 - 17078 - USED ON 575H, 575SD WITH SHEAR BOLT CLUTCH ASSEMBLY.
*28 & *31 DO NOT INCLUDE ITEMS 30 & 32. TIXER 576 FART 71 GRADE SHEAR
*30 ~ SEE CHART TO DETERMINE SHEAR BOLT USED. POINT
:35 - GTD MEASURED LENGTH IS FROM CENTER TO CENTER OF SHAFTS. et emioE o | TIREA S|
- ITEMED NOT SHOWN. TRUCK | B [ | L
*%%% - NO PART NUMBER. MOUNTED : o .
575 TRUCK | 102571 | GRADE 2 SHANK
TRUCK
MOUNTED

31




rive Line - Truc

AN 'l FART# | DESCRIPTION G | TIEM# | PARTE | DESCRIPTION
s e - . oo
10 | 1 | 101836 | SCREW, HXHDCAP,1/2- TSUNCXZ | 4 | *ai | i6i8s | DRESHAFT 11/40DX 755/ 8;_@;
b b L HAGRE - o o l3os430
17 2 100272 WASHER, LOCK, Vz (430H, 502H) 1 *231 16177 DRIVE SHAFT 11/40DX813/8 LG
430
3% 2 1100272 | WASHER LOCK, % (5751, 57550) 1 %31 | 45181 | DRVESHAET 11/4 00X 10337616
29 2 100272 WASHER, LOCK, %2 (502 21:1 GEAR i *21 17076 DRIVE SHAFT, 11/4 0D X 105 3/8 LG,
80X) 502,630
i | 102201 [ FLANETARY GEARBOX, ED2090, 1 | *21 | 15484 | DRIVESHAFT, 11/40DX 126 7/81G, |
o . e , b OPP.ROTWY CLUTCH, 575 ,
i 104154 | PLANETARY GEARBOX RR1700, 1 [ %21 | 16182 | DRIVE SHAFT, 11/4 ODX 125 /316,
17.64:4 OPP-ROT W/0 CLUTCH, 575
L 4 | AiG707. | INPUT ADAPTER ASSEMBLY. "% | *32 | 102388 | SHEAR CLUTCH W/ CROSS &YOREL 174
i wx% | 306-0514- | SPLINED ADAPTER, 1 1/4 X 5716 1 23 | 100589 | YOKE 1-1/4 BORE. PRESS-ON
0100
"2 | B | 6818 | BEARING, 1174 1D W/ ONE SEAL P O oY T SHEAR BLOT
i G A15170 | ADAPTER ASSEMBLY, GEARBOX T %251 103351 | CLUTCH SHEAR BOUT T 17 BORE
INPUT
"L [T7 | d51e7 | GERRBOXADAPIERSHAFT.11/40D | 4 | 26 | 402874 | NUT HEX5/468 UNG NYVLOCK
3 10585 | KEv SOUARES T8 X113 1 27 16646 | KEY. SQUARE 5/16 X 1 1/8
5 ~ | 100898 | YOKE 11/4 BORE, BOLT-ON(W/_ 1| 729 | A9678 | GID ASSEMBLYW/OPUNP&W/0
- | | SHEARBOLTCIUTCH) ol b | MOUNTRING, 87MM, SHORT 22 (467
) 100598 | YOKE, 1-1/4 BORE. BOLT.ON(W/0 1| %39 | AB677 | GID ASSEMBLY W,0 PUMP & W/0
SHEAR BOLT CLUTCH) MOUNT RING, 27MM, LONG
G0882 | UBOLTKIT SPICER#59498% | 1 | 725 | A9676 [ GiD ASSEMBLY.W/0 PUMP & W/0
, | | wsHesrsoteworey 0 | L | MOUNTRING, 37MM, X:LONG, 22
a 10 100882 | U-BOLT KIT, SPICER #2-04-38X 1 30 18322 | GID HANGER PLATE, SLOTTED
(W/0 SHEAR BOLT CLUTCH)
T 1007 'CROSS, SPICER #5-1310KSERIES | 2 | 88 | 48438 | KEV. SOUARE1/AX 171 =
- | NONGREASEABLE 1| 1 | PUMPKEYIS (391:4781.021)
3 12 100692 | SCREW, HX HD GAP, 3/8 ABUNCXT | 3 34 | 101874 | CHAIN COUPLER, HALF #40 X 16P X 1
1/2 GRS BORE
@ | 48 | 160371 | WASHER,LOCK 3/8 _ 1| @5 | 101878 | CHAIN, #40 X 16P, INCL CONN
1 14 15060 | GEARBOX MOUNT, 172 X 7 3/4 X 10 1 36 | 101876 | CHAIN COUPLING COVER, 4016
LG
300254 | NUT, HEX 3/516 UNG GRS 4 | 37 | 100864 | DRIVE SHAFT ASSEMBLY, UNWELDED _
300826C | NUT, HEX 1/2.13 UNC GRS (430H) 2 38 | 100881 | YOKE, SLEEVE
300826C | NUT, FEX 1/2-23 UNC GRS (502H, 11739 | 4385 [ VOKE SHEAR BOLT
o b Leysuarssny e -
2 17 166055 BEARING PILLOW BIOOR T3 1 65— 103335 | CIUTGH STEARBOTT T B0RE
BORE (430H)
: [Za | @1 | 4391 | BALLBEARING
) 18 15180 | BEARING MOUNT ANGLE. TI%3 1 Y] 239 CREASE ZERK FOR SHEAR CLUTOR
1/2 X 8 LG (430H)
| BEARING MOUNT ANGLE 174X 2. 1 [ 43 | 102087 | GROSS & BEARING HIT
| 42 X816 (5024, 575H 5755D) o .
SCREW, CARRIAGE HD, 1/2-13UNCX | @ 43101443 | SCREW TIX T CAP T2 130N X 1173
1 % (430H) GRS
1 SCREW, CARRIAGE D, /213 UNCX | 45 400281 | SETSOREW, 3/816X1/2
1%(5@ 575 sy o b -
DRIVE LINE HANGER, /4 X7 X 7173 | 1 46 16351 | VOKE 1 177 BORE BOLTON W) 3 567
LG (430H) SCREWS
%0 | | BRIVE TINE HANGER, LAXTXTUZ |1 | AT | 502316 | DRIVESHAFT ASSEWBLY, 36 /315,
o | L6 (5024, 575H, 5755D) 1 ; . I WeDpED 21 .
1 481165366 | GREASE FITTING 1408 INFX45°

NOTES: *3 - 575SD GEARBOX - PLANETARY GEARBOX, ED2150, 18:1 - PART # 102738
*21. - WHEN ORDERING MEASURE LENGTH AND DIAMETER,

*21 - 15483 - USED ON 430H WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 16177 - USED ON 430H WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 15181 - USED ON 502H WITH SHEAR BOLT CLUTCH ASSEMBLY.

*24 - 17076 - USED ON B02H WITHOUT SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 15184 - USED ON B75H, 57550, WITH SHEAR BOLT CLUTCH ASSEMBLY.
*21 - 16182 - USED ON 575H, 5755D WITHOUT SHEAR BOLT CLUTCH ASSEMBLY.
*22-%25 - DO NOT INCLUDE ITEMS 24 & 26.

*24 - SEE CHART TO DETERMINE SHEAR BOLT USED.
*29 - GTD MEASURED LENGTH FROM CENTER TO CENTER OF SHAFTS.

33

MIXER PG “PARTH# [ SHEAR POINT
430502 TRUCK 102570 THREADS |
MOUNTED

~B75 MOUNTED TRUCK | 402671 | ~BHANK




TA1B590

| 3/4, TAPPED (430, 502, 575, 575D,

1

A14401

Qry DESCRIPTION (HAYMOGENIZER) QfY | IIEM# | PARI# | DESCRIPTION (FEEDLOT)
=] AUGERASSEMBLY, LOWERLH, 430HAY |~ ] 1 | A16778 “AUGER ASS ASSEMBLY, UPPER RH, 430DC
o i ~ , , , b I FEED o ‘
~ 1 A16250 | AUGER ASSEMBLY UPPER R, 502 FAY ~ 1 AT6775 | AUGER ASSEWBLY, UPPER RH, 5025
FEED
~ 16253 | AUGER ASSEWBLY, UPPER RH,575HAY, | - ‘1 | A36772 | AUGER ASSEVBLY, UPPER RH, 575
. 0/S , , . f  IFEED(REPAIRSONLY)
~ 1 A16253 | AUGER ASSEWBLY, UPPER RF. 5755D = 1 AT4552 | AUGER ASSENBLY, UPPER RF. 575,
HAY, 0/S 5758D~ FEED
- 2 | A15749 | AUGERASSEMBLY, LOWERRH, 430 HAY, | -~ 2 | A15188 | AUGER ASSEMBLY, LOWER RH, 430DC
. los . ot lFEED
A15173 ~ 2 ATA548 | AUGER ASSEWBLY, LOWER RH, 502
_ FEED, 0/5
- 1565 -2 | AUGER ,575
. - - o/s 0 LFEED .
~ 2 Ai5657 | AUGER ASSEMELY, LOWER RH. 57550 ~ 2 A14556 | AUGER ASSEWBLY, LOWER RH, 57550
HAY, 0/S FEED
AUGER A ERRH,430PAY | = |3 | A16779 | AUGERAS 0
A16249 | AUGER ASSEMBLY, LOWER LH, 502 HAY, ~ 3 A14545 | AUGER ASSEWBLY, LOWER L, 502,
0/s 502DC FEED
A16252 [ AUGER ASSEMBL (LOWERLH,575HAY, | ~~ [~ 3 | A16776 | AUGER ASSEMBLY, LOWERLH 502
. o ' . b D . .
~ 3 16255 | AUGER ASSENIBLY, LOWER [ 57550 = 3 A16773 | AUGER ASSEWBLY, LOWER [ 57550
HAY, 0/S FEED
=  A18248 | AUGER ASSEVBLY, UPPER (M 430HAY [ = 4 I A18777 | AUGER ASSEMBLY UPPER ,43000
b - D ‘
A16251 | AUGER ASSEMBLY, UPPER LH, 502 HAY = 3 A16774 | AUGER ASSEWBLY, UPPER LH. 50300
FEED
| Aae25a [ AUGER ASSEWBLY, UPPER LH, 575 HAY, =~ & | 36771 [ AUGER ASSEMELY, UPPER LH, 5750C
. los . ' b I FEED(REPARONLY) o
A16254 | AUGER ASSEWBLY, UPPER L, 57550 ~ 4 A14553 | AUGER ASSEMBLY, UPPERLH. 575,
HAY, 0/5 575SD FEED
AR | 35%64AR | FLIGHTING AR RH3/8X28X28P, 51D | AR 5 1 15164AR | FLIGHTING, AR, RH3/8 X 28X 28P. 5
. | SAW, 430575 Lt | | IDSAW, 430575 .
AR 5[ 15163AR | FLIGHTING. AR TH3/8X 28X 285,510 | AR 5| 15163AR | FLIGHTING, AR, LW 3/8 X 55 X 28P. 5
SAW, 430-575 1D SAW, 430-575
- | 15676AR | FLIGHTING, AR, RH 3/8X28X28P 8 AR | B | 4717iAR | FLIGHTING, AR, RH 3/8X28X28P 6
| |5/8ID 630810 o b Jy2sAwsTs B755DDC. ,
15677AR | FLIGHTING. AR, L 3/8 X 38 X 35F. 85/8 AR 5| T7172AR | FLIGHTING, AR, L 3/8 X 35 X 2896
ID, 630-810 1/2 SAW, 575DC
‘AR | & | 18625AR | FLIGHTING AR RH 1/2X30X30P 8 AR | 6 [ 1516DAR | FLIGHTING AR, RH :1/2)(30)(‘30&’ 6
|| |s/ai430875 b v lyasaw a5
AR & | 15626AR | FLIGHTING, AR L 1/2X 30X 30P. 8 AR & [ 15161AR | FLIGHTING, AR, LH 1/2 X 30 X 30P, 6
5/8 ID, 430-575 1/2 SAW AR, 430-575
AR | 7 | 18683 | KIGKER,CURVED 3/4X113/8 LG,(430 | AR 8 28769, | KICKER ANGLE/L/2 X4 XAX LT 1/2
|} | 500UPPERJHAY b b | LG(480:502UPPER). .
AR 7 15656 | KICKER, CURVED, 3/4 X 10 7/16 G AR 8 17173 | KICKER ANGLE, 1/5 X 4 X AX 10
(575-5755D) 15/16 LG, 575DC (575-5755D
UPPER)
AR | 7 T 18656 | KICKER, CURVED, 8/4 %10 7/16 G AR | 8 47173 | KICKER ANGLE, 1/2 XA XA X 10
| | | (430502575575SDLL) o | 15/1816(430,502,757,757SD,LL)
AR 8 15176 | KICKER ANGLE 4X 4 X 211716 16,430 | AR 8 15162 | KICKER ANGLE, i/2X AX A X 12 5/16
575, 5755D, LR). LG,(430-575, 575D, LR)
AR | | AUGER FLIGHTING BRACE, 1/2 X :L:L/2X AR g 14560 | AUGER FLIGHTING BRACE, 1/2x i
i | |101/216(430-502: UPPER) b o 1 2X101/216
AR 9 15678 | AUGER BRACE FLIGHTING, 1/2X11/2X | 2 10 | A15590 | TUB SHAFT ASSEMBLY. 3 7/16 X7
9 LG (575-5755D, UPPER) 3/4, TAPPED (FRONT, UPPER)
‘AR [ 8 177 | AUGER BRACEFLIGHTING, 1/2 X2 1/2X 2 |10 | A18590 [ STUB SHAFTASSEMBLY, 3 7/160DX
o 1947216 (430, 502, 575 575D, ' | | 734 TAPPED (430,502,575,
b ] | LoweR) ' , - | 5755D, (FRONT, LOWER) ,
) 10 | Ai5590 | STUB SHAFT ASSEMBLY, 3 7/16 OD X7 a 1| R14401 | STUBSHAFT ASSEWELY, 37/16 0D X
3/4, TAPPED (430, 502, 575, 575SD, 16 1/41G (430, 502, 575,
(FRONT, UPPER) 575SD,REAR)
'STUB SHAFT ASSEMBLY, 3 7/16 ODX 7

STUB SHAFT ASSEMBLY, 3 7/ 16 OD X

116 1/41G (REAR UL L)

35




Auger Asse

ly

AUGER ASSEMBLY FOR EZ MIX 502 & 575 FEED, 502 & 575 EZ MIX

f\

QY | TTEW# | PART# ]DESCRIPTION QIY | MTEW# | PART#_[DESCRIPTION
s | 2 1"‘10:!.7015" BEARING, 37/16 :p #BOLT E 52 13 | 00885 i;:gzvgsax Hp CAP 3/4-16 UNF X2
4 3 | atss90 [103 /iH’;;QSgEMBLY 3771500 53 | 14 | 100252 |NUT,HEX, 3/4-16 UNF GRS
2 4 15403 E ’ 2oPX | a | 62&519':: Gfsﬁ;iRAQ%%Eggé?Elé;PER R, 3H T
2 s /L;SHER STIATT SPACER 40D X 1 12 | azez60 g?s%iRAQZSEEl;Igé‘gE%EPER Th, /A
: oses Wasen ooy Tl 5 | adires PIFRASSHI AR OWR IR ER
” 7 101082 [FCREW, FIX HD CAP, 3/4-10X 1 1 w0 | oirer étZJGNﬁ)F(z ‘;isgi“éap'& [;\R LOWER RH,
, ma SHAFT:ASSEMBLY T 1 A m2468 Fgggg{ss}gmsw. [OWER LEET575
Mtlj)((;Egogst%Bw TOWER L. EZ- 1 10 | A2za67 F{'::J[?DEFE;Z AésH%»WW““
0 | Mtll)igsﬂogiiggm TOWERRA, €2 e A22469 nge(% S)SSEMBLY 575 FEED UPPER
. 11 | atasa0 FESSRO;\:SEMBLY UPPER LH, 502 1 2 | Az2aro é}g}:ﬁ(éﬁ)semau 575 FEED UPPER
e '1714550 , UGEB ASSEWBLY, UPPER R, 502 [~ [+ "A14553f"g¥g§g ?:?;EEMBLY UPPERLH, 575,
1 a22258 }’f&'ﬁ\ﬁs&??%x%‘f?s’é’é 2 . -




ear Pprive
REAR DRIVE ASSEMBLY 430 - 502H - 575H

DESCRIPTION QTY_| EW# | PART# | DESCRIPTION
STUBSHAFTASSEMBLY,I:!?/:LG obx T 2 9 e 102727 ~ SPROCKET, #140 CHAINX54,TEETH 3
161/416 , e I . 7/16BORE
SCREW, HX HD CAP 3/416 UNF X 2 2 10 18560 KEY, SQUARE 7/8X81/4
1/2 GRS

| BEARING, 37/161D, #BOLTFLANGE | 4 | 2% [ 402441 | SPROCKET, #100 CHAIN xszTEETH, ?

. . b | 7/1680RE_ ' o
00554 | WASHER TOOK 374" i %15 | 103414 | SPROCKET S #140 CHAN K13
TEETH, 3 1/2 BORE

}NUT HEX; 3/4-16 UNF GRS ~ 1 1 | *12 (102730 | SPROCKET, 95#14004A1N~xj1,5_
, ' b+ | ITEETH. 4BORE -
SPROCKET #1006 CHAIN X 36 TEET 3 1 [E] 3466 | KEV SOUARE 78X 6 173
7/16 BORE
SPROCKET, #100 CHAINX 40 TEETH,3 | & | 44 [ 302410 | SPROCKET, #100 cmmxzmeem,:s -
7/16BORE , ot 1 b | 7/46BORE o
KEY, SQUARE 7/8 X7 1/4 14 15 4467 | SETSCREW 3/410X3/4

T 1 | 18 [ 102412 | SPROCKET, #100CHAINK 36 1EETH, 3
o 7/1680RE OPTIONAL)
AR | %17 | A16457 | STUB SHAFT SEAL PLATE ASSEMBLY, 3

7/16

" [ T [ %% [SeAL3T/IeXaaT X ALK 315

NOTES ALWAYS DETERMINE ACTUAL NUMBER OF TEETH ON SPROCKETS BEFORE ORDERlNG
*6 - 102412 - USED ON 430H AND 502H FEED MODELS ONLY, OR 575H FEED AND HAY MODELS.
*6 - 102420 - USED ON 430H AND 502H HAY MODELS ONLY.
*9 - 102413 - USED 430H AND 502H.
*12 - 102414 - USED ON 430H AND 502H.
*12 - 102730 - USED ON 575H ONLY.
*17 - A16460 INCLUDES SEAL #102332
AR - AS REQUIRED.
19198 - SPROCKET PULLER KIT.

39




NOTES: AR - AS REQUIRED.
*15 - 101839 USED ON 430H, 502H AND 575H.
*15 - 102731 USED ON 5758D.
*16 -~ 101837 - USED ON 430H, 502H.
*16 - 102917 - USED ON 575H.
*16 - 102761 - USED ON 5758D.
*17 ~ 101838TSU - USED ON 430H, 502H, AND 575H.
*17 - 102729 - USED ON 5758D.

41




ear Drive

REAR DRIVE GROUP, 575 FEED GEN-2 - LYNX/TSUBAKI - AB414-L/T

FRONT VIEW




Rear Drive
REAR DRIVE GROUP, 500TK (UHMW TENSIONERS) - LYNX/TSUBAKI - A8466-L/T
7 5 [

FRONT VIEW 5

REAR VIEW E




Rear Drive
REAR DRIVE GROUP, 500TK SD (UHMW TENSIONERS) - LYNX/TSUBAKI - A8467-L/T




SECCHD COLLAR
BETWEEN LINGAGE

NOTES:

D THESE ITEMS ARE IN PARTS BAG #A7616
ALIGN BOTTOM OF LINKAGE MOUNT TO PLATE ASSEMBLY (ITEM #31) TO TOP OF DISCHARGE SIDE CENTERED IN SLOTS.

QY | IEM# | PART# | DESCRIPTION OTY | TEW# | PART# | DESCRIPTION
| igg@? CHUTEASSEMBLY pua. I [ 46 [ 2o 100170 |WASHER,LOCK.5/16
DROP CHUTE CYLINDER
2 A22384 | JCcrvaly TRIPLE NEW 18 | 20% | 100297 NUT, HEX 5/16-18 UNC GRS
"2 [ &4 | 20885 | DISCHARGEWING SHIELD 4 21 | 400858 [SCREW, HXHD CAP /420 UNCXL
2 5 20936 | DISCHARGE WING, SHIELD PLATE 4 | 22* | 100443 |WASHER, FLAT, 1/4, WROUGHT
2z 76 | 100985 | MAGNET,BX181/21G T4 | 23 | 400304 [WASHER.LOCK, 174
RUBBER MAT, DROP CHUTE .
7 SPOUT, "DUAL" 4 24 100221 NUT, HEX 1/4-20 UNC GR5
8 | RUBBERMATSUPPORTBAR | | 43 | 25 | 1oge21 [SCREW CARRIAGEHD, 3/B16UNC
FLAT BAR, 1/4, SMALL SUPPORT 21 26 100300 WASHER, FLAT 3/8, USS
: ; = 2 | 21 | siser [DSCHARGE HANGER,S HIGH
A21476 2 28
— T

DISCHARGE ASSEMBLY, DUAL,
SHORT, NEW

. L!NKAGE MOUNT Pl

101018 1 30

3

100271 32 A23189

NUT. HEX 3/¢ s | | 2| as | 101820 sETSOREW,COLLAR, 11DX15/80D

SCREW, TRUSS HD, 5/16-18 UNC X —
3/4 GR2 2 24 A23191

49




DISCHARGE GROUP, DUAL, SHORT, NEW STYLE - AB276

HUGER SHAFT ASSEMELY IS

FLUSH ¥1TH BEARNG COLLAR

SEALED

Qry ITEM# PART ¢ | DESCRIPTION Qry ITEM# PART # DESCRIPTION
ST ; 8  DISCHARGE BACK PLATE, DUAL, NEW Lo 29 /AR2127 | CHAIN ETANDOFFASSEMBLY.‘LONG G
i 2 21988 DISCHARGE, RH SIDE, SHORT i 30 22132 TENSION BLOCK, UHMW
L @ 21987 - DISCHARGE LH SIDE; SHORT .¢ 1 31 104209 1 CHAIN, #60 X 64P, INCL CONN'LINK « 1
2 4 21991 DISCHARGE, AUGER BOTTOM, SHORT 2 32 A22011 DISCHARGE AUGER ASSEMBLY NEW
LINER STYLE
8 DISCHARGE FRONT PLATE; DUAL ki S 22158 | BACK PLATE FILLER STRAP, DUAL
7 FORMED PEAK ASSEMBLY, DUAL 3 35 16340 KEY, SQUARE 5/16 X 2
: :DISCHARGE CYLINDER MOUNT . 36 o OVERCENTER LATCH
ASSEMBLY, NEW . . e L : :
GUSSET, 1/4 X41/2 X 6 LG 4 37 101818 PIN, DOWEL 3/8 OD X 3/4 L
. DISCHARGE FRONT PLATE GUSSET - - = 1 42 1 104207 | SCREW, CARRIAGEHD 3/816X21/2
MOTOR MOUNT, DUAL DISCHARGE, FLAT 9 43 100300 WASHER, FLAT 3/8, USS
BOTTOM
BEARING CHANNEL MOUNT ASS'Y. 4944 | 100274 - [CWASHER, LOGK,3/8 . 00
DISCHARGE BOTTOM STRAP 19 45 100254 NUT, HEX 3/8-16 UNC GR5
'} BEARING MOUNT CHANNEL; DUAL & 46 | 100230 | SCREW, HXHDOAP, 1/2-20 UNFX 2 GRS
BEARING, 4-BOLT FLANGE, 1 1/4, 1 48 103794 SNAP RING, 1 SHAFT

\UGER SHAFT. ASSEMBLY.
NEW STYLE DISCHARGE**

DISCHARGE CHAIN GUARD, UPPER DVUAL T

SCREW HX HD CAP, 3/8-16 X 1

W

SCREW, CARRIAGE HD, 5/16-18 X1 1/4

~&TTATN GUARD SUPFORT

101845

'WASHER, FLAT 5/16, USS-PLATE

WASHER, LOCK, 5/16

SPROCKET, DOUBLE #60CHAINX

SPROGKET 460 CHAN X T7TEETH I 74—
BORE W/KEY

A22154

'NUT, HEX 5/16-18 UNC GRS

DISCHARGE MOUNT ASSEMBLY. LH

104208
A22152

CHAIN, #60X 44P, INCL CONN LINK ©

DISCHARGE MOUNT ASSEMBLY, RH

719083 "

KLY, SQUARE 5/16 X 7/8 =

103040

SNAP RING, 1 1/4 SHAFT

51




DISCHARGE GROUP, DUAL, MEDIUM, NEW STYLE - A8281

DISCHARGE ASSEMBLY, DUAL - MED (NEW) PARTS LIST

WEM# | PAHT# | DESCRIPTION @Y | WEM# | PART# | DESGRIPTION |

2 | 97434 | DISCHARGESIDE RM,MEDIM | 32 | 43 | 400800 | WASHER.FLAT3/S.0SS
| 22133 | DISCHARGE SIDE, LH, MEDIUM 21 4 100271 | WASHER, LOCK, 3/8

: AK ASSEMBLY, DU . 00254 | NUT, HEX 3/8-26 UNG GH

s 16348 | GUSSET, L/4X4 /3 X61G 3 54 104189

TSCREW, CARRIAGE HD, 51618 X T

1/4

RA 0071

4 18 104193 BEARING, 4-BOLT FLANGE, 1 1/4, ' 8 56 100170 WASHER, LOCK, 5/16

SEALED
_ A22152 | DISCHARGE MOUNTASSEMBLY,RH | = 8 87 1 100297 | NUT HEXS5/16-18UNCGRS =
A22170 DISCHARGE AUGER ASSEMBLY, 10 59 104164 SCREW, CARRIAGE HD, 3/8-16 X 1
MEDIUM, NEW 33 - 3/4 1/4
/103660 | OVERCENTERLATCH . 1. & 1 60 | A22154 | DISCHARGE MOUNT ASSEMBLY, [H
101818 PIN, DOWEL 3/8 0D X 3/4 LG i 81 102096 SCREW, CARRIAGE HD, 3/8-16 UNC

X 1 GRS

53




NOYES:

lew Style
DISCHARGE GROUP, TRIPLE, SHORT, NEW STYLE - AB262

DTHESE ITEMS ARE IN PARTS BAG #A7616
B>ALIGN BOTTOM OF LINKAGE MOUNT PLATE ASSEMBLY (ITEM 39) TO THE TOP OF DISCHARGE SIDE CENTERED IN SLOTS.

QIY_| ITEM# | PART# | DESCRIPTION Q1Y | TEM# | PART# | DESCRIPTION
T [ | DROP CHUTE ASSEMBLY, TRIFLE, 1 T
1 | W | s |iesse i(:iaie/v; ggrgmae HD, 3/8~16 UNC
o . | magnets)W/RUBBERS , , E : o
1 3 A22384 ?&g&cﬁg\ff CYLINDER ASSEMBLY, [T 12 24 | 100200 | WASHER, FLAT 3/8, USS
1 | a 21476 | PIN ASSEMBLY, HEIGHT CONTROL 2 | 25 | 20988 DISCHARGE WING SHIELD
1 5 A22203 | PIN ASSEMBLY, 1X 2 3/8 LG 8 26 | 100443 | WASHER, FLAT, 1/4, WROUGHT
"L | & | 100856 | WASHER FLAT 3/4 2| 27 | 100858 | SCREW NXNDCAP 1/420UNCXA |
4 7 101018 | HAIR PIN CLIP 3 30 | 20938 | DISCHARGE WING, SHIELD PLATE
P e e ic;&}iw AX D’CAP 3/E16UNCX 16 | a2 | 100713 | wasker, FaT s uss aED
> 9 100271 | WASHER, LOCK, 3/8 16 | 3a% | 100270 | WASHER, LOCK 5,16
[>| 25 | 20 | 100254 | NUT HEX3/816 UNCGRS 16 | 3a* | 100207 | NUT, HEX5/16-18UNCGRS
100985 MAGNET, 8 X181/2 LG 1 35* 21594 FLAT BAR, 1/4 RUBBER MAT
10228 k,g;:zzgvé/,zmuss WD susastNex b0 | & 3er (yf‘wozo':;' WASHER LOGK, 3J4, “
FLAT BAR, 1/4, SMALL SUPPORT 4 37+ | 100221 | NUT, HEX 1420 UNC GRS
RIAGEWD, 3/816 X1 T | DISCHARGE ASSEWBLY, AT
| - 38 ;‘21993 _SHORT NEWSTYLE :
FLAT BAR, 1/4, SMALL SUPPORT 39__| A22609 | LINKAGE MOUNT PLATE ASSEMBLY
s e DISCHARGE HANGER, &' IGH o 6
12 24964 | DOOR,SHORT ‘ 9 | 423189 | DROP CHUTE LINKAGE ASSEMBLY
2 24 16078 | SPACER BAR, 1/4X21/2 X 11 LG 2 a1 | 101829 gg SCREW, COLLAR, 11D X 15/8
] 8 | 2 [ rorove | T CARAGERD 3/ 6 NG 1 | @ | :.SN;I“KAG)E DROP CHUTE CYLINDER_
1 43 A23191 | PIN ASSEMBLY, 1"DIA. X 1. 5/8" LG.

55




@ i
1

@

tyle

DISCHARGE GROUP, TRIPLE, SHORT, NEW STYLE - A8262

AUGER SHAFT ASSEMBLY IS
FLUSHWITH BEARNG

COLLAR

R ‘
ROCKET#60 GHAIN X 17TEETH i

BORE,SPECIAL HUB

DESCRIPTION - qQiy | 1EMZ PART# | DESCRIPTION
~ | DISCHARGE, RH SIDE, SHORT. "2 | a2 | 100838 | WASHER,FLAT 1/2 :
DISCHARGE BACK PLATE, TRIPLE, NEW 3 a3 103846 | SCREW, HX HD CAP, 1/2 TSONCX
2 GRS
DISCHARGE, AUGER BOTTOM, SHORTLINER | 27 | | 100272 | WASHER, LOCK, 1/2
DISCHARGE FRONT PLATE, TRIPLE 26 103795 | NUT, HEX, 1/2-13
"DISCHARGE, [H SIDE, SHORT e 104189 [ SCREW ,CARRIAGE HD, 571618 X1
DISCHARGE GVLINDER MOUNT ASSEWBLY: ) 760715 | WASHER FLAT 5716, USSPLATE
NEW
| DROP GHUTE GYLINDER MOUNT (BOLIED). | 0 48 | 100470 | WASHER, LOCK, 5/16
DISCH CYLINDER MOUNT ASSEMBLY (NEW) ] a9 100287 | NUT, HEX 5/16-18 UNC GRS
"BEARING MOUNTCHANNEL TRIPLE =~ T 74 | B0 | 303846 | SCREW, X HD CAP, 3/BA6 XL
DISCHARGE BOTTOM STRAP 14 51 100274 | WASHER, LOCK, 3/8
22006 | DISCHARGE MOTOR MOUNT CHANNEL,NEW. | 200 | 82 | 100284 | NUT HEX3/86UNCGRE
102980 | HYDRAULIC MOTOR (ROSS) 24 53 101444 | SCREW HX HD CAP 1/2-13UNCX 1

1/2 GRS

ROCK

SPROCKET, #60 CHAIN X 17 TEETH, 1 1/4

SNAP RING, 1 SHAFT

103794
BORE W/KEY
| DISCHARGE CHAN GUARD,UPPER__ | 2| 63| 22069 | DISCHARGE FRONT PLATE GUSSET |
22013 DISCHARGE CHAIN GUARD, LOWER 1 65 A22130 CHAIN STAND-OFF ASSEMBLY,
SHORT
1 34 220314 | DISCHARGE BACK PLATE FILLER, TRIPLE = d 2. 68 22132 | TENSION BLOCK; UMMW
2 35 ie340 KEY, SQUARE 5/16 X 2 1 67 A22127 CHAIN STAND-OFF ASSEMBLY
LONG
. CHAIN #60 X 54F |NCL CONN 3 104207 | SCREW, CARRIAGE HD 3/8-16X 2
o : : L G ‘1/2@[)5 S
~ 102765TU | CHAIN, #GO X 42P INCL CONN (TSUBAKI) 2 69 22149 CHAIN GUARD SUPPORT
i i 103560 OVER,WCENTER LATCH v 1 95 | 19088 | REY, SQUARES/A6X T8
| 101818 PIN DOWEL 3/8 0D X 3/4 LG 3

SCHARGE BACK PLATE FILLER STRAP

103040

SNAP RING, 1 1/4 SHAFT

57




Jischarge - New Style
DISCHARGE GROUP, TRIPLE, MEDIUM, NEW STYLE - A8279

)

i

(%

e
(X

NOTES: ITEMS 40, 41, 42, 43 & 44 NOT SHOWN

ITEM# | PART# | DESCRIPTION qiY | ITEME DESCRIFTION

2 | 22138 | DISCHARGE SIDE, RH, MEDIUM 4 - | 10 , :
3 22133 | DISCHARGE SIDE, LH, MEDIUM 103846 | SCREW, HXH CAP, 1/2 13 UNC

5 | Azatea | DISCHARGECYLNDERWOUNT ASSENBLY, e -

s MEDUM NeW : , moz 2 | WASHER, LOCK, 1/
7 GUSSET /AX A /3 XeTa 103755 | NUT, HEX, /243

8 I DISCHARGE AUGER BO110M, MEDIUM 304164 | SCREW, CARRIAGE D, 3/B-16 KA 174
13 DISCHARGE BOTTOM STRAF, MEDIUM 100300 _| WASHER, FLAT 3/8, USS

e FORWED PEAK ASSEMBLY, TRIPLE. 22 | w1 | tooers WASHER mcx s

DISCHARGE AUGER ASSEMBLY MEDIUM

3 NEW, 33-3/4" 22 a8 100254 | NUT, HEX 3/8-16 UNC GRS
;| towsts :‘P‘N DOWELB/SODX3/4LG = Th f102[,371;;2gR5EW’CARR AGE HID, 3/8~16UNC‘X‘1‘ o
1 37 33013 | DISCHARGE GHAIN GUARD, UFPER TRIPLE |11 50 100713 | WAGHER, FLAT 5/ 16, USSPLATED
1 88 1 A27184 | DISCHARGE MOUNT ASSEMBLY,LH 9 | B2 | 100170 | WASHER,LOCK 5716
i 39 A22152 | DISCHARGE MOUNT ASSEMBLY, RH 9 53 100297 | NUT, HEX 5/16-18 UNC GR5
i | 46 | 22606 | DROPCHUIE CYLINDER MOUNT (BOLTED) a " 54 | 104189 | SCREW, CARRIAGE HD, 5/46-18X11/4

59




DISCHARGE GROUP, TRIPLE, MEDIUM, NEW STYLE - A8279

KEY, SQUARE 5/16 X3

100713

058

OV | _WEMF | PARTZ_|_DESCRIPTION oFY | iiEM# | PART# | DESCRIPTION
T | 21986 | DISCHARGE BACKPLATE TRIPLE NEW | 1 | 34 | 22014 | DISCHARGE BACK PLATE FILLER,
- .. - o \weEe ,
32134 | DISCHARGE SIDE, RHl_ MEDIUM 1 35 35051 | DISCHARGE BACK PLATE FILLER
STRAP, TRIPLE
o o DISCHARGE SIDE, LT, MEDIUM "8 | 22013 | DISCHARGE CHAIN GUARD, LOWER,
b b e ] . b e '
1 4 21989 | DISCHARGE FRONT PLATE, TRIPLE 1 3R 33154 | DISCHARGE MOUNT ASSEMBLV TH
3 [ 6 | 22059 | DISCHARGE FRONTPLATE GUSSET. "1 |39 | A22152 | DISCHARGE MOUNT ASSEMBELY,RH
i 7 16348 | GUSSET, 174X 41/2X610 i a0 32386 | DROP CHUTE CYLINDER MOUNT,
BOLTED
—3F 5| 97188 | DISCHARGE AUGER BOTTOM.MEDIM. | 6 [ &% | 100838 | WASHERFLAT 472 :
E) 10 A33157 | BEARING CHANNEL MOUNT ASSY ) e 103846 | SCREW, HX 1D CAP, 17513 UNCX 2
GRS
g ~ 21998 | BEARING MOUNT GHANNEL TRIFLE. 78| A3 | 100272 | WASHERLOCK 172
3 32167 | DISCHARGE BGTTOM STRAP. MEDIUM 36 ry) 105795 | NUT, HEX, 1/2-13
T TAzz168 | 104168 | X ED, /816X 4/4
i ~33005 | DISCHARGE MOTOR MOUNT CHANNEL. T3 160306 | WASHER FLAT /5 USS
NEW
T3 [ 18| 77749 | CHANGUARD SUPPORT T2 | A7 | 100271 | WASHER,LOCK,3/8_
i 17 AB2127 a8 100254 | NUT, HEX 3/5-16 UNC GRS

o7

NOT FEX5/1618 UNVC GRG

23 16340 ) 53 100297
TP 2680 | AYDRAULIC MOIOR{ROSS) "4 | BA | 104189 | SCREW, CARRIAGEHD, 5/ 1618 X 117
25 102128 | SPROCKET#60 CHAIN X 3 56 100250 | NUT, HEX 1/2-20 UNF
17TEETH 1BORE,SPECIAL HUB
~ 04207 | SCREW, CARRIAGE HD 3/846 X 23/2
, . _jeps :
SPROCKET, DOUBLE #60CHAIN X 109444 | SCREW X 1D AP 1/2-13UNC X1
L7TEETH,L 1/4 BORE _ 1/2 GR5
o Ty 104108 | SCREW, X HD CAP #1024 X 374
2 8 104167 | WASHER, LOCK #10
T3 |36 [ 102765750 | CRAIN, #60 X A2P, INCL CONN (TSUBAKY | & | 62 | 102638 | NUT, AEX#1634 =
2 31 22132 | TENSION BLOCK, UHMW 3 64 104256 | SCREW, SOCKET HD, 5/16-18 X 1
B | 82 | 101818 | PINDOWEL3/BODXF/ALG L | es | 19083 |[WEY,SQUARES/I6X7/8
) 33 | 103560 | OVER.CENTER LATCH 3 [ 103040 | SNAP RING, 1 1/4 SHAFT

61




ischarge -

DISCHARGE GROUP, DUAL, SHORT, W/BEARING HOUSING - A8569

# |Part Number| j ’ Title | Quantity
472303 PIN ASSEMBLY, 1" X 2 3/8" LG, 1
10 | 22606 DROP CHUTE CYL MOUNT (BOLTED) 1
11 | 422384 CYLINDER ASS'Y, DROP CHUTE -NEW 1
12 | A21476 PIN ASSY, HEIGHT CONTROL 1
13 | 100586 WASHER, 3/4 FLAT 1
14 | 101018 "CLIP, HAIR PIN )
15 | 101716 SCREW, HX D CAP 3/8-16 UNC X 1 1/4 g
16 | 100271 WASHER, LOCK 3/8" 26
17 | 100254 NUT, HEX 3/8 -16 UNCGR S 26
18 | 102283 “SCREW,TRUSS HEAD, 5/16-18 UNCx 3,4 GR 2 16
19 | 100713 WASHER, FLAT 5/16 16
20 | 100170 WASHER, LOCK 5/16 16
21 | 100297 NUT, HEX 5/16 16
22 | 100858 SCREW, HX HD CAP 1/420 X1 _
25 | 100443 WASHER FLAT, 1/4” 4
24 | 100304 WASHER, LOCK 1,4 CADMIUM PLATED )
25 | 100221 NUT, HEX, 1/4-20 UNC GR § )
26 | 101996 SCREW, CARRIAGE HD 3/8-16 UNCX 1 1/2 GRS 13
27 | 100300 WASHER, FLAT 3/8" USS — 21
28 | 21962 DISCH HANGER, MEDIUM (5" HIGHER] 2
29 16078 BAR, SPACER 1/4 X2 1/2 X L1 2
30 | 102096 SCREW, CARRIAGE HD 3/8-16 X L GR 5 4
31 | A23322 LINKAGE MOUNT PLATE ASS'Y - MEDIUM 1
32 | A23189 DROP CHUTE LINKAGE ASSEMBLY 1
33 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
34 | 101829 COLLAR, SET SCREW 1 ID X 1 5/8 0D 2
35 | A23191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 2
36 | 103846 ~ SCREW, HXHD CAP 1/2-13 UNCX 2 2
37 | 100838 WASHER, 1/2 FLAT 2
38 | 100272 WASHER, 1,2 LOCK 2
39 | 103795 NUT, HEX 1,2-13 2

63




DISCHARGE ASSEMBLY DUAL SHORT W/BEARING HOUSING A24866

Bearing Housi

# ?’art Numbel . , , Title , | Quantity
1| 24741 “BACKPLATE, DISCH DUAL W/ BEARING HOUSING T
2 | 21987 ~ SIDE, DISCHARGE (LEFT)-SHORT 1
3 21988 SIDE, DISCHARGE (RIGHT)-SHORT 1
1 | 272143 "FRONT PLATE, DISCHARGE - DUAL 1
5 22142 ANGLE, DISCH AUGER BOTTOM (DUAL) 1
6 223157 " BEARING CHANNEL MOUNT ASSY 2
7 22059 ~ GUSSET, DISCH FRONT PLATE 2
8 |  A2199% DISCH CYLINDER MNT ASSY (NEW) 1
g 16348 GUSSET, 1/4X4 1/2X6 1
10 22149 ~ SUPPORT, CHAIN GUARD 7
11 A22127 CHAIN STAND-OFF ASS'Y (LONG) E
12 [ A22130 CHAIN STAND-OFF ASS'Y (SHORT) 1
13 23373 CHANNEL, DISCH MOTOR MNT - DUAL W/HOLES 1
T4 | A14590 AUGER BEARING HOUSING ASS'Y 2
15 | 16818 BEARING, 1 1,4 1D WITH L SEAL REMOVED (w/o collar] 2
16 | 16818 BEARING, 1 1/4 ID WITH 1 SEAL REMOVED 7
17 21991 AUGER BOTTOM, DISCHARGE -SHORT 2
18| 17874 TAB, DISCHARGE TENSIONER 2
19 | A22145 FORMED PEAK ASS'Y (DUAL) 1
20 [ 22002 STRAP, DISCHARGE BOTTOM 2
21 16608 CAP, DISCHARGE BEARING 3 3/4 0D X 1 1/4 1D 2
22 | A24652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 2
23 16340 | KEY, 5Q.5/16 X 2 LG, 2
24 | 102778 "SPROCKET, DSH60A17 W/ 1 1/4 BORE 1
35 101845 “SPROCKET, H60B17 -1 1,4 BORE W/KEY 1
26 | 103040 SNAP RING, 1-1/4" SHAFT 2
27 102980 MOTOR, RO5S HYDRAULIC 1
28 | 102128 SPROCKET, H60B17 1" BORE SPECIAL HUB 1
79 103794 | SNAP RING, 1" SHAFT 1
30 | 104208  CHAIN, #60 44 PITCHES AND CONN LINK 1
31 104209 CHAIN, #60 64 PITCHES AND CONNECTOR 1
32| 22132 ~ UHMW TENSION BLOCK. 7
33 104207 SCREW, CARRIAGE HD 3/8-16 X2 3/4GR 5 2

65




‘ # Part Number| - ’ Title : ' e ,,leatz;ity;

1 | Az4922 "~ DISCH ASS'Y, DUAL -MED W/BEARING HOUSING T 1

2 | Az2388 ~, DROP CHUTE ASS'Y, DUAL -NEW T

3 30935 SHIELD, DISCHARGE WING 2

3 | 20936 | SHIELD PLATE, DISCHARGE WING 3

5 100985 | MAGNET, 8X 18 1,2 2

6 | 21845 | RUBBER MAT, DROP CHUTE SPOUT, SHORT 1

7 51556 BAR, RUBBER MAT SUPPORT 1
m 21569 BAR, FLAT 1/4" SM SUPPORT 2
CONT. ON NEXT PAGE

67




N

69




DISCHARGE ASSEMBLY DUAL, MEDIUM, W/BEARING HOUSING - A24922

scharge -

# f Part Number Title Quantity
34 | 104207 SCREW, CARRIAGE HD 3/8-16 X 2 3/4 GR 5 2
35 | 100300 WASHER, FLAT 3/8" USS 12
36 | 100271 WASHER, LOCK 3/8" 30
37 | 100254 'NUT, HEX 3/8 -16 UNCGR 5 30
38 | 24734 CHANNEL, DUAL END PLATE 1
39 | 103560 ~ OVERCENTER LATCH 3
40 | 101818 PIN, DOWEL 3/8 X 3/4 LG )
31 | 24742 GUARD, DISCH CHAIN-LOWER-DUAL W/CUTOUT 1
42 22147 ‘GUARD, DISCHARGE CHAIN (UPPER)- DUAL 1
43 | A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
44 | AJZica DISCHARGE MOUNT ASS'Y (LEFT) T
45 21896 ~ FILLER, DISCHARGE BACKPLATE (DUAL) 1
46 22153 ~ STRAP, BACKPLATE FILLER (DUAL) 1
47 | 104164 'SCREW, 3/8-16 X 1 1/4 CARRIAGE 10
48 | 104256 " SCREW, SOCKET HD 5/16-18 X 1 2
49 | 100713 WASHER, FLAT 5/16 9
50 | 100170 WASHER, LOCK 5/16 8
51| 100297 | ~ NUT,HEX5/16 3
§2 | 300892C “SCREW, HKHD CAP 5,16-18 X 1 1/4 1
53 | 300889 SCREW, HEX HD CAP 1/2-13 X 1 3/4 2
54 | 100272 “WASHER, 1,2 LOCK z
55 | 100250 NUT, HEX 1/2-20 UNF 2
56 | 101716 SCREW, HX HD CAP 3/8.16 UNCX L 1/4 g
57 | 101846 SCREW, HX HD CAP 3/8- 16X 1 4
58 | 104108 HX HD SCREW, #10-24 X .75 g
59 [ 104107 WASHER, LOCK #10 8
60 | 102639 NUT, #10 -24 8
61 | 104189 SCREW, CARRIAGE HD 5/16-16X 1 1/4_ 5
62 | 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR & 5
63 | 102797 FITTING,COMPRESSION, 1,8 NPT (F) 1/4x90deg 7
64 | 102454 GREASE FITTING, 1,8 NPT (F) 2
[ 65| 102759 FITTING, COMPRESSION 1/8 NPT (M) X 1/4 STR, 2
66 | 6060031 GREASELINE 2

71




scharge - W/Bearing Housing
DISCHARGE GROUP, TRIPLE, SHORT, W/BEARING HOUSING - A8543

# 1 Part Number | o Title : Quantity
5 | 100254 — NUT, HEX 3/8 -16 UNC GR § 25
10 100985 , MAGNET, 8% 18 1/2 2
11 102283 SCREW,TRUSS HEAD, 5/16-18 UNC x 374 GR 2 16
12 21592 RUBBER MAT, DROP CHUTE SPOUT, SHORT, TRIPLE 1
i3 104164 SCREW, 3/8-16 X 1 1/4 CARRIAGE 5
14 21569 | "BAR, FLAT 1/4" SM SUPPORT 2
15 | 21961 DISCH HANGER, SHORT (5" HIGHER) 2
16 | 16078 | BARSPACERI/4X21/2X1l 2
17 102096 SCREW, CARRIAGE HD 3/8-16 X 1 GR 5 )
18 101996 | SCREW, CARRIAGE HD 3/6-16 UNCX 1 1/2 GRS 3
19 100300 WASHER, FLAT 3/8" USS 12
20 | 20935 | SHIELD, DISCHARGE WING Z
21 100443 T WASHER FLAT, 1/4" 8
22 100858 SCREW, HX HD CAP 1/4-20 X 1 3
23 20936 SHIELD PLATE, DISCHARGE WING 2
24 | 100713 , WASHER, FLAT 5/16 16
25 100170 WASHER, LOCK 5/16 ‘ 16
26 100297 NUT, HEX 5/16 0 16
37 21594 BAR, FLAT, 1/4" RUBBER MAT SUPPORT 1
78 100304 WASHER, LOCK 1/4 CADMIUM PLATED 3
29 100221 NUT, HEX, 1,4-20 UNC GR § 7
30 A24654 DISCH ASSY, TRIPLE -SHORT W/ BEARING HOUSING 1
31 423600 LINKAGE MOUNT PLATE ASS'Y - SHORT 1
32 | AZ3189 DROP CHUTE LINKAGE ASSEMBLY 1
33 101829 ' COLLAR, SET SCREW 11D X 15/8 0D 3
33 | 22795 LINKAGE, DROP CHUTE CYLINDER (SHORT) 1
35 423191 PIN ASSEMBLY, 1" DIA. X 1 5/8" LONG 3
36 | 22606 | DROP CHUTE CYL MOUNT (BOLTED) 1
37 103846 SCREW, HX HD CAP 1,2 -13 UNC X 2 2
38 | 100838 WASHER, 172 FLAT 2
39 100272 WASHER, 1,3 LOCK 2
40 103795 ~ NUT,HEX 1/2-13 P

73




DISCHARGE ASSEMBLY TRIPLE, SHORT, W/BEARING HOUSING - A24654

# | Part ‘\lumber ‘ Title | Quantity
1 ’ 24'(1-*0 BACEPLHTE TR?PLE W/ EEZ&RING HUU"*P‘]‘G 1
2 21988 SIDE, DISCHARGE (RIGHT)-SHORT 1
3 21987 51DE, DISCHARGE {LEFT)-SHORT 1
4 S21989- FRONT PLATE, DISCHARGE -TRIPLE 1
’5 A22152 DISCHARGE MOUNT ASS'Y (RIGHT) 1
5 A22154 DISCHARGE MOUNT A58'Y (LEFT) 1
7 A21995 DISCH CYLINDER MNT ASSY (NE’V\"] 1
8 15348 GUSSET, 1/4X41/2 1
) :'%23157’ BEARING CHANNEL MOUNT ASS'Y 2
10 AZ2130 CHAIN STAND-OFF ASS'Y {SHORTY 1
11 AEZ’}.Z? CHAINM STAKD-OFF ASS'Y (LONG) 1
12 22132 UHMW TENSION BLOCK 2
13 22149 SUPPORT, CHAIM GUARD 2
14 AT4500 AUGER BE ARING HOUSING ASS'Y ‘3
15 16818 EEARI\?G, 11/41DWITH 1 SEAL REMOVED {w/o collar) 3

216 16818 - BEARING, 1 1/4 1D WITH 1 SEAL REMOVED 3
17 21992 ’ AMGLE, DISCHARGE AUGER BOTTOM 2
18 21991 AUGER BOTTOM, DISCHARGE -SHORT 3
19 A22019 FORMED PEAK ASSEMELY (TRIPLE) 2
20 - 22002 STRAP, DISCHARGE BOTTOM 2
2% 220549 GUSSET, DMSCH FRONT PLATE i
22 23372 CHANNEL,DISCH MOTOR MXNT - TRIPLE 1
23 16608 CAP, DISCHARGE BEARING 33/40DX 1 1/41D 3
24 AZ4652 DISCHARGE AUGER SHAFT ASS'Y - BEARING HOUSING 3
25 A2Z20114 DISCH AUGER ASS'Y -SHORT (NEW) 3 ’
26 142930 MOTOR ROSSHYDRAULIC 1
27 102128 SPROCKET, Ho0B17 1" BORE SPECIAL HUB 1
28 16340 KEY, 50.5/16 X2 LG 2
28 18083 KEY.SQ 5716 11/18 1
30 102778 SPROCKET, DSHO0ALY W/ 1 1/4 BORE 2
3t 141845 SPROCKET, H60B17 -1 1/4 BORE W/KEY 1
32 102764 CHAIN, #60 -54F AND CONN LINK 2
33 192765 CHAIN, #60 -42P AND CONN LINK 1
34 24655 CHANNEL, TRIPLE END PLATE 1
35 22014 FILLER, DISCHARGE BACKPLATE {TRIPLE} 1
a6 .- 22021 STRAP. BACKPLATE FILLER {TRIPLE) 1
37 141818 PIN, DOWEL 3/8X 3/4 LG s
38 22012 GUARD, DISCHARGE CHAIN (UPPER)-TRIPLE 1
39 22013 GUARD. DISCHARGE CHAIN (LOWER])-TRIFLE 1
40 163560 OVERCENTER LATCH 4

75




# | Part Number - Tile o -

1| An47T DISCH ASS'Y, TRIPLE -MED W/BEARING HOUSING
3 | A22387 DROP CHUTE ASS'Y, TRIPLE -NEW
3 | Az2384d CYLINDER ASSY, DROP CHUTE -NEW
4 | AZ1476 PIN ASSY, HEIGHT CONTROL
5 | A22203 PIN ASSEMBLY, 1" X 2 3/8" LG.
& | 100556 WASHER, 3/4 FLAT
7 | 101018 CLIP, HAIR PIN

8 1 toooes MAGNET, 8X 18 1/2
CONT. ON NEXT PAGE

77




79




DISCHARGE ASSEMBLY TRIPLE, MEDIUM, W/BEARING HOUSING AZ4'727

B Part Numbez‘ Lo . Title o0 G 1 Quantity
41 22021 ' ' qTE’\’AE’ BAC}&PLATE FILLER (TREPLEJ 1
432 22013 GUARLD, DISCHARGE CHAIN {(LOWER)-TRIPLE 1
43 22012 GUARD, DISCHARGE CHAIMN (UPPER]}-TRIPLE 1
A A2T154 DISCHARGE MOUNT ASS'Y [LEFT) i
45 422152 DISCHARGE MOUNT ASSY {RIGHT) 1
46 104164 SCREW,3/8-16 X1 1/4 CARRIAGE 1
47 140300 WASHER, FLAT 3/8" U35 13
48 100271 , WASHER, LOCK 3/8" 31
f.’*f*’ 150254 NUT,HEX 3/8-16 UNCGR S 31
50 162096 | SCREW, CARRIAGEHD 3/8-16 X1 GRS &
51 160713 ' WASHER, FLAT 5/16 11
52 3Q0892C SCREW. HX HD CAP 5/16-18X 1 1/4 2
53 140170 WASHER, LOCK 5/186 9
54 100297 | NUT.HEX 5/16 9
55 104189 SCREW,. CARRIAGE HD 5/16-18X 1 1/4 4
56 1017106 i SCREW HXHD CAP 3/8-16 UNC X1 1/4 12
57 100838 | WASHER, 1/2 FLAT 2
58 1002340 SCREW, HX HD CAP 1/2-20 UNFX 2 2
59 100272 WASHER, 172 LOCK 2
50 100250 | ' NUT, HEX 1/2-20 UNF 2
61 104207 SCREW, CARRIAGE HD 3/8-16 X 2 3/4 GR35 1
6z 101661 | SCREW,. HX HD CAP3/8-16 X ¢ 1
63 1@;346 SCREW. HXHD CAP 3/8-16X 1 4
o4 104108 , HXHD SCREW, #10-24X .75 8
65 134107 WASHER, LOCK #10 8
66 162639 4 NUT. #10-24 8
a7 17874 TAB. DISCHARGE TENSIONER 3
63 104256 | SCREW, SOCKET HD 5/16-18 X 1 3
59 162759 FITTING, COMPRESSION 1/8 NPT (M}X 1/4 STR. 3
70 102797 - FITTING,COMPRESSION, 1/8 NPT (F} 1/4x90deg 3
71 6060000 GREASE LINE 3
72 102454 | GREASE FITTING, 1/8 NPT (P} 3
73 104018 JAM NUT.5/B-18 UNFGR S 1

81




DISCHARGE LENGTH IS MEASURED
BETWEEN THESE POINTS.

83




scharge Door
DISCHARGE DOOR GROUP, DUAL, 5" HIGH DOOR, 500'S TRUCK - A8268

¥ [PmNember] 0w Quandty
T | A15598 | DOOR FRAME BOTTOM ASSY (DUAL) T 1
*1 | A17920 DOOR FRAME BOTTOM ASS'Y (TRIPLE) 12" DIS 1
A19424 DOOR GUIDE ASSY 2
3 21955 GUSSET, DISCH DOOR FILLER 2
A16026 DISCHARGE DOOR ASS'Y (DUAL) 1
*4 | A1BL10 DISCHARGE DOOR ASSY, TRIPLE, 540H & 5750 1
5 19060 CYL. MOUNT, BOLT-ON 2
6 22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
6 21933 FILLER, DISCH DOOR (5'HIGHER) TRIPLE 1

CONT. ON NEXT PAGE
85




5

8
1
_# | PartNumber | , Title o | Quantity

1 | A15998 DOOR FRAME BOTTOM ASS'Y (DUAL) 1
*1 | A17920 DOOR FRAME BOTTOM ASS'Y (TRIPLE) 12" DIS, 1
2 419424 DOOR GUIDE ASSY 2
3 21955 GUSSET, DISCH DOOR FILLER 2

216026 DISCHARGE DOOR ASS'Y (DUAL) 1
"4 | A18110 DISCHARGE DOOR ASS'Y, TRIPLE, 540H & 575H 1
5 19060 CYL. MOUNT, BOLT-ON 2
6 | 22054 FILLER, DISCH DOOR (5"HIGHER) DUAL 1
"6 21933 FILLER, DISCH DOOR (5"HIGHER) TRIPLE 1

CONT. ON NEXT PAGE

87




ydraulic Grou

HYDRAULIC GROUP, WORLD HYDRO, PTO, 5755D TRUCK - A8127
iy

N3N
(J-\ <
A5ta ﬂ‘

E1e

NOTES: bITEM 17 SPECIFY CASE DRAIN PORT DIAMETER (12 SAE OR 16 SAE.)
E>'ITEM 2 USE TRW ROSS/PARKER HYDRAULIC MOTOR # 102980 AS PRIMARY MOTOR.
E>'ALL HOSES AND COMPONENTS NEEDS TO BE CAPPED WITH SEALED CAPS BEFORE SHIPPING.
D’SEALANT (#54550) ON PPE THREADS

b’USE #103345 AFTER FEB. 2009 - USE #103346 BEFORE FEB. 2009.
ITEM 7, 8, & 9 NOT USED

89




lydraulic Gr

HYDRAULIC GROUP, WORLD HYDRO, PTO, 575SD TRUCK - A8127

91

15 O wosk kit a1912
QYY] ITEM# | PART#| DESGRIPTION. 17 ® TRUCK MOUNT KT A20478
1] a7 103413| HOPEASSEMBLY, 3/4 X 571G, 457 #1211C 1Y | ITEME | PARTH . | DESGRIFTION
: 1 i1 3-4-14-1_| END YOKE, 1084 (55CC PUMP ONLY)
1 | 16 | 103962 HOSE ASSEMBLY, 1/4 X 23 LG, #61IG(F), 27 : —3o | 10azii | FUMP ERE T
1 15 | 103404 gi\cl)vs'\%\_sggmaw. 1/2X35LG, #8liC i ] 104218 | MOTOR, #90M75
S : , J¢i| ©® | AiB06 | OIL COOLERKIT NEW, 16D
1 | 1a | 1osqes| HOSEASSEMBLY, 3/4X 19116, 80° #12iiC : ,
4 A swivel i 7 103053 | PUMP, 8 GPM, GP2025 (WMS) 1-C-11,
. 13 | 103411] SUCTION HOSE ASSEMBLY 14/4X yTs LG, PUMP 3300Ps|
#200iC, 27 e e AZ0185 | CAB TOWER ASSEVBLY
t | 15 | 102a30| HOSEASSENBLY, 3/4x31 LG, 457 #12JiC 1 o
2 PR SWVEL 9T OPT 5 15907 | CABLE BRACKET MOUNT R B1° BEND
N 12 | 103793 SUCTION HOSE ASSEMBLY, 1 1/4 HOSE X 58 1 I 15506 | CADLE BRAGKET MOUNT, LH, G0CBEND
LG, #20IC SWIVEL i 3 19905 | CABLE LEVER
1 | 10 | 10380 HOSEASSEWBLY.3/4X1221G,45° #121C OPT % | 49866 | PUMPPUAIE, GHORT. 19
= S LT SWIVEL. 1 1 18904 | PUMP PLATE, LONG, 19
1 o 1034171 H(())*Sl; QSJSIEM;?LY, 3/4 X 105 LG, #12J1C X
1 8 | 1036903 HOSEASSENBLY 1X166 LG #18JI 17 ® TRUCK MOUNT KIT A21189
B | 103893 SWiVEL PRESSURE S——
| 'HOSE ASSEMBLY, 1GBX, TX 166 16, OTY | I1TEM# |- PART #] DEGCRIFTION
1 7 103432| RETURN HOSE 11 104217| PUMP, 55CC
‘2l e 10389 HOSE ASSEMBLY, 3/4x7o LG,RETURN a0 S0M100| MOTOR, 100CC.
x | 200220 Hosg a7 : : : '
- - 103898| HoSErSSEELY. 3/4x7e" e 1 8 A1906| OIL COOLER KIT, NEW
#1.2JIC(F) SWIVEL"PRESSURE" 2 7 103083 PUMP, B GPW, GP2025 (wms,) 14;1;;
1| a | 1oases g\(lnﬁmssemsw LAXTAILG, VO , - " | PUMP 3300PSI
N N 103895| HOSE ASSEMBLY, 1/4 X123 L6, #6IIC(F) 1 8 A20189| CAB TOWER ASSEMBLY
SWIVEL OPFT| B 19907 | CABLE BRACKET MOUNT; RH; 81° BEND
4} 2 | 1038740 HOSE ASSEMBLY, 1/4 X 52LG; #6IC(F), 27 T S
; 1 a 19908] CABLE BRACKET MOUNT, LH, 90° BEND
1 1 103372] HOSE ASSEMBLY, 1/4 X 60 LG, #8JIC(F) 27
1 3 - 19908 CABLE LEVER
OPT 2 19866| PUMP PLATE, SHORT
1 1 199041 PUMP PLATE. LONG, 19
KIT, OIL GOOLER A1908
QTY| ITEM%| PART# | DESCRIPTION :
1 5 A20845 | COOLER BRACKET ASSEMBLY
A |4 [7i03870 | MOUNTING KIT FOR HYDRO CODLER
a 3 103969 | BRACKET, 90°, 50025
i 2 | 103968 | FAN W/ MOTOR (NOTES) 'SA0025HP-W" SUNSOURGE.
1 1 103967 | COOLER FOR OIL COOLER KIT, A1906 "65141" SUNSOURCE
o ~ CABTOWERASSEWBLYAZ0189
QTY | ITENZ | PART# | DESCRIPTION
2| 13 | 103567 | CLEVISAIT. ;
1 12 9631 | CONNECTION HARDWARE KIT
‘4 | 11 | 9629 | PTOSHIFTCABLE 721G
1 10 ~ | WIRE ASSY (TO MAGNET)
X e [ = | WIREASSY (10 BATIERY). B
i ] 103737 | SUCTION H1OSE ASSSEMBIY 1 1/4X 5618
3 | 7 | 100921 | NUT HEX1/4-20 UNC GRS
3 6 100304 | WASHER, LOCK, 1/4
38 1 B 100328 | SCREW, HX HD GAP, 17420 UNC X LGR5
1 a 19917 _| CABLE SWITCH ARM SPACER _
Aol E 19916 [ CABLELEVERARM
1 2 1030168 | CONTROL LEVER WEAVY DUTY #1DCL3635
"L d | 31332 | B0 SHIET TOWER BOX, SPREADER.




ydraulic Group

HYDRAULIC GROUP, NON HYDRO, 575SD TRUCK - A8135

Qry ITEM# PART # I DESCRIPTION Qry | ITEM# | PART# DESCRIPTION
1 | a1 | aweero | g%’}@‘&,‘ﬁ INUCSSEMBLY, VERTIGAL, | 4 | a7 | 101810 scm-:w HX HD CAP, 1/4:20 UNC X 3/4 GRS
12 2 100323 | SCREW, HX HD CAP, 1/4-20 UNGX 1 GRS | 1 38 | 101862 | DooHING HEX 174 NPT X 3/ NPTE)
7131 3 T 400308 | WASHERLOCK /4. i | **¥40 | 104156 | VALVE MANIFOLD, 2 STATION (DAMON)_
12 4 100221 | NUT, HEX 1/4-20 UNC GRS 7 41 101642 | ELBOW, 90° #6SAE(M)-#6JC(M)
s 101852 | GATEVALVE, L 1/ANPT ) 32| 101241 | ELBOW, 90°, LONG, #6IIC(VM) X 173 NPTV
8 101861 | NIPPLE, 1 1/4 NPT, CLOSE 1 *43 | Ar7a7a | DONESSEMBLY, 1/4 X 42 LG, #EIIC(F)
1 | 7 | 101853 | CONNECTOR'T’, 1 1/4NPTF) 1| das | advare | HOSRASORNBLY, LA XAIBIC, dOCH)
1 8 100515 gﬂf_s)BARB T1/4 NPT, 12 £1 (REFATRS 1 46 | 101137 | ADAPTER, 1.5/16 SAE X 1 NPT(F)
e - ' s | w47 | Atrars | NOSEASSEMBLY. /AX 1316, :1/4NPT(M), ,
2 514 | HOSE CLAMP, 115/1623/400 1| A7 | ALTRTR | i SWIVEL ~
1 *10 17062 gggggg HOSE, 11/4 X 55 L6, 100RY, 2 48 | 102485 | ELBOW, 90°, 1/4NPT-3/8, FUEL LINE
1 402240 | FOSE BARB, 1 NPT-1 174 NOW_ 2 | a5 | 102486 | ROSECIAMP #4558
3 | 201856 | ELBOW. STREET, #169AE X 1 NPT i 50 | 17080 | TUBING, SIGHT 3/8/D X 13 1/4 LG, 630810
T | FUMP, P20-14 GPM, RND, COMM 1 | 1 | 100182 | EREATHERCAP 23/4 ODX 1 1/2 (WHIS
L INTERTECH (PUMPKEY 1S 3014781.001y | 1 | 31 | 200182 | (i0 "
SEAL KIT, P-30 PUMP (FOR # 101848) 1 52 | 102457 | ADAPTER, 15/16(M) GRING 3/4(F)NPT
3122915741 SHAFT SWIVEL
T SCREW,WXWDCAP 1/218INCXL1/2 || oo | oo [ ELGOW, 457, FA0SAE KOTING 3/4NPT(F)
, s L 3 [ 292979 | el .
4 15 | 300826C | NUT, HEX 1/2-13 UNC GRS 1 *54 | A17375 g&?&E‘ES’SEMBLY /A% 5016, FOICH)
VASHER, LOCK, 1/2 1 | vss |axramr | g&?\!/zﬁssmsw 1/4x142 16, #B”C(F)
17 101770 g”uf‘g:(NG' REX. TNPYF X 374 NPT «x+56 | 100020 | PUMP, GEAR 2-BOLT, BI-ROT
I *48 | 101857 | HOSE 3/4 X 50 LG, (VIRIGID, (M)SWIVEL_| 4| 57 | 104785 | ELBOW, STRAIGHT. 7/8 F10SAE
SOLENOID RELIEF VALVE, NORM GPEN,
1 19 102368 | SOLEROIDF GRoUPs 1 *58 | 104782 | HOSE, 3/8 X 156 L, #6JIC(M)
B B s ey i o c AP P SRR i e e gks?w INTERNAL PIPE 10 T2 A0EGE
1 21 | 101859 | NIPPLE, 3/4 NPT, SHORT 1 60 100984 | NIPPLE. /2 NPTX T 1/2
"1 | 22 | 101860 | CHEGK VALVE, SOPSI X 3/4NPT(F) i | 62 | 14881 | SUCTIONHOSE,3/ATD
1 23 | 102660 | HOSE 374X 53 LG, 12CPB. 3/4NPT(V) 1 63 | A9441 | AUXILIARY PUMP BRACKETS
2 24| 102478 | ELEOW, 45", 3/ANPTOLE 1| &4 | 15654 [ PUMP K PLATE 1/4 X6 X 1016 AUK
1 35 101780 | ADAPTER, 3/4 NPT 7/8. #10 12 64 | 11821 | PLATE, 1/2 X2 X 7LG. 509
1 26 | 102980 | HYDRAULIC MOTOR (ROSS) 2 | 65 | 15855 | PUMP MOUNTERACE BAR, L/AXAXALG.
2 27 300889 | BOLT, HEX /213X 1 3/4 1 66 15853 ?gRMMPE%RACKET’ 3/16 X4 1/2X45/8 LG,
5 | 28 | 200831 | HOSEBARB.3/40DX3/4 "% | ®7 [ 3%182 [ GUSSEIPIATE i/AXSREIC 505
5 HOSE CLAMP, 3/4 1D 1 88 | 11870 | PUMP MOUNTING PLATE, 174X 516
i FOSE 3/4X5616 2 69 | 11823 | MOUNI PLATE, 1/AX 2 X5 6,502
1 17008 i?‘mf%?R T, 374 NPT(MFF) & 1 70 | 101674 | PIPE PLUG, 3/4 NPT
i | 103644 | ACAPTER, 6 SAE(M) X #6ICIM i 71 | #4ii | CARTRIDGE NORMALLY OPEN SOLENGID.
rl 100941 | ELBOW. STREET, 90°, 3/4 NPT, BLACK 1 72 4413 | SOLENOID CoiL.
T il S ——— P e e ’,’72(1)%25 SUPPRESSION, DISCHARGE MOTOR-
1 RETURN HOSE, 3/4 X 32 LG, 315PS RED |1 74 4510 _| FILTER REPLACEMENT, SPIN—ON
i | SUPPGRT CLAMP, L 1/161D ~ : T ,

NOTES: MEASURE THE LENGTH OF EACH HOSE BEFORE ORDERING.

*34 - 101242 -

INCLUDES BASE AND SPIN-ON FILTER (#4310.)

*** REPLACES 102980 CHAR-LYN ~ SEAL KIT SK000092 - WOODRUFF KEY
101899.

4 -

WAY PUMP - 102461

*** BARNS PUMP 100929 - 4461, KEY - 4484, BEARING - 4486,
ELECTRIC PUMP -~ 103017

*** 103894 - VALVE SAUER - DANFOSS

93




HYDRAULIC GROUP, 500 TRAILER - A7985

# |Part Number| ~ Title o Quantity
1 101642 S0 DEG ELBO‘JV, #6 O-RIMG{M] x #6 ]IC{Mj 5
2 102161 ADAPTOR, #10 SAE (M) X #8 JIC (M) 1
3 102402 ELBOW, #8 JIC SWIVEL {F), #8 JIC (M) 5
4 102141  TEE, #8]IC (3/4-16) M.M.F. 1
"5 102158 ADAPTER, #8]IC (9/16-16) F X #6 ]IC 2
b 102403 ELBOW, #10 SAE(M), #8 JIC (F) SWVL 1
7 102162 ADAPTOR, #8JICTO #6 SAE 1
2 102404 VALVE CHECK #8 SAE EOTE ENDS 1
9 102405 TEE, #8 SAE (M), #8 JIC (M,M) 1
- 10 102952 ~ VALVE RELIEF, DISCHARGE DOOR 1
11 101241 ELBOW, LONG, #6 JIC [M), 1/2 NPT (M) 1
12 103229 ADAPTOR, #6 SAE (M) TO #8 JIC (M) 2
13 103328 HOSE, 1/4" X 35" #6 [1C (F) SWVL 1
14 103227 'HOSE, 1/4" X 44", 100R1, #6 JIC (F) SWVL 1
15 104106 HOSE, 3/8" X 89", #6 JIC (F) SWVL 1
16 103354 HOSE, 3/8" X 71", #6 JIC (F) SWVL 1
17 102169 HOSE, 1/? X 168" X 1/2 NPT (M) TO #8 [IC (F} SWVL 4
REF1 | Al17370 CYLINDER ASS'Y, DROP CHUTE 1
REF2 Al17366 CYLINDER ASS"Y, DISCHARGE DOOR 1
REF3 | 102980 MOTOR, ROSS HYDRAULIC 1

95




lydraulic Group

HYDRAULIC GROUP, 575. 25 GAL. 75CC MOTOR 8 GPM PUMP A8449

e Part ‘\Iumbel - Title Quantity
5 104217 PUMP, (FEPTO) 1
3 103053 PUMP, HYDRO AUXILIARY 9.00 GPM 1
7 AL7366 CYLINDER ASS'Y, DISCHARGE DOOR 1
8 A22384 CYLINDER A55'Y, DROP CHUTE -NEW 1
5 103080 MOTOR, ROSS HYDRAULIC 1
10 103478 90 DEG ELBOW, #12 JIC(M) x #16 SAE(M) 3
11 103409 90 DEG ELBOV, £20 JIC(M) x % 16 O-RING (M) 2
12 | 103184 : SPLIT FLANGE 8
13 103343 FLANGE ELEOW, 90° # 16 FLANCE X ¥ 15 JiC 1
14 103499 FLANGE ELBOW 45 1
13 103480 ADAPTER, #12 [IC(M) x #12 SAE(M) 1
16 103558 SWIVEL TEE,#12 JIC(F), #12 JIC(M), #12 JIC(M] 1
17 103418 90 DEG ELBOW (SWVL). #12 JIC[M) % #12 JIC(F) p
18| 102143 ELEOW, O0DEG, #12 JIC(M) x 12 SAE(M) 3
19 101644 ADAPTER, #6 SAE(M) x #5 JIC(M) 5
20 103435 FLANGE ADAPTER, #16 FLANGE x #16 JIC (M) 2
21 103471 ADAPTOR, #8IC (M) X 3/8" (M7 1
22 101244 | ELEOW, #6 JIC (M) X 3/8 NPT (M) 1
23 101642 90 DEG ELBOW, #6 0-RING(M) x #6 [IC(M) 3
7% 103482 ADAFTER #12 JIC(M) % #10 O-RING (M) 1
25 103480 90 DEG ELBOW, #12 [IC(M] = #10 O-RING(M) 1
26 | 103372 HOSE ASS'Y, 1% X 60 #6 JIC (F) 1
27 103371 HOSE 4557 1/4 X 52" LG #6 JIC (F) 1
8 103793 “SUCTION HOSE ASSY, 1 1/4" HOSE X 58" T
29 103899 T HOSE ASSY, 34" X 1227 ' 1
30 103896 HOSE ASSY, 1/4" X 143" LG #6 JIC (F) 1
31 10389 HOSE ASSY. 1/4 X 122" LG #6 JIC (F) 1
32 103404 HOSE ASSEMBLY, 172 X35 1
33 103411 HOSE ASSY. 1 1,4 X 46" (SUCTION) 1
34 103430 HOSE ASSY, 3/4" X317 T
25 103693 HOSE ASSY. (16CE HOSE), 1" X 166 [PRESSURE] 1
36 103432 HOSE ASSY (16BX HOSE), 1" X 166" (RETURN HOSE] L
37 103408 HOSE ASSY, 3/4 HOSE X 189" 1
38 103962 HOSE ASS'Y, 174 X 23 LG #6 JIC (F) 1
30 103898 3/4 X 68" 12]ICTG 12]IC. STR 1
20 103897 3/4°X 66", 12 JIC TO 12 JIC. STR I
a1 103413 HOSE ASS'Y. 3/4" X 56 1
a2 104366 OIL COOLER, HYDAC OK3H3.0125013 1
43 103417 HOSE AS5Y, 3/4 HOSE X 105" 1
REF 104174 1

GEARBOX, PLANETARY RR. 1700

97




ydac

HYDRAULIC GROUP 500’ S (HYDAC TT CONTROL SYSTEM) - A8570

# Paat Number - ’ Tﬁ% : Quantity
1| Azaszs | TANK ASSY, 25 GAL HVDRAULIC W/ HVDAC FTLTER T
7 | 104365 TANK FILTER - HYDAC 251 1
3 1’93376 HYD SIGHT LEVEL W/TEMF GUAGE 1
4 | 104382 STRAINER, HYDAC 4" SUCTION 1
5 | 104329 CAP, OIL TANK BREATHER 1
5 | 104584 UNION, SAE #16 (M) X SAE #16 (M) T

7 | 104443 BALL VALVE, 1" #16 SAE X #16 SAE 1
8 [ 104441 PLUG, HEX 1D #16 SAE (OPTIONAL) 1
5 | 104384 HEX BUSHING, 3 NTP X 1 172" NPT 1

T0 | 104383 ADAPTER, 1 172 NPT (M) - 20 SAE (M) 1
11 | 103401 BALL VALVE (PARKER) SAF #20 X SAE #20 1
12 | 103402 ADAPTER, #20 JIC x #20 SAE 1
13 | 103410 ADAPTER, #12 JIC x #20 SAE 1

14| 103421 ADAPTER, #12 JIC (M) X #16 SAE (M) T
15 | 103416 ADAPTER, #16 JIC (M) X #16 SAE (M) 1
16 | 101770 BUSHING, HEX 1" NPT X 3/4° NPT 7
17 | 103855 ELBOW, SODEG 374 NPT(M] x #12 JIC () 3
18 | 104797 MANIFOLD, TT CONTROL SYSTEM - MIXERS 1
19 | 104366 OIL COOLER, HYDAC OK3H3.0125013 7
20 | 104861 “MOTOR, LINDE 75CC W/FITTINGS T

51 | 104848 CHARGE FILTER, HYDAC SYSTEM 1
22 | 24829 BRACKET, CHARGE FILTER MOUNT T
33 | A24881 PLATE ASS'Y, HYDRO PUMP MOUNT (LINDE] 1
24 | A24884 “PLATE ASS'Y, HYDRO PUMP MOUNT (LINDE).LONG i
25 | 104860 PUMP, LINDE 55CC HYDROSTATIC W/EITTINGS 1
26 | 104690 RUN TEE, 6835-12MB-12FB-12FR T
27 | 102143 ELBOW, 00DEG, 12 JIC(M) x #12 SAE(M) r
28 | 104691 O-RING ADAPTER/REDUCER 6410-12-06 1
29 | 10474% HYDAC COOLER TEMP TRANSDUCER 1
30 | 100271 WASHER, LOCK 3/8" 6
31| 100276 SCREW, HEX HD 3/8-16 UNC X 3/4 GR2 3

32 | 100300 WASHER, FLAT 3/8" USS 4
33 | 101716 SCREW, HX HD CAP 3/8-16 UNC X 1 1/4 5

99




//

# | Part Number , Title Quantity
T | 103463 FILTER HEAD, SINGLE #20 O-RING B
2 103096 FILTER ELEMENT, 10 MICRON 1
# | Part Number | ; ’ Title , Quantity
103096 FILTER ELEMENT, 10 MICRON 7
4 104327 "SPIN ON FILTER BASE -DUAL (SAE) 1

101




2488 STROKE
56,17 EXTENDED

N N
SN
[I§s)
SECTION A — A 7 /d
2)
,/

777
\5 \ N

\\\

N\
QNN
R

\ \\Q\\\ > \ N
w PR
AN ~ 1,/‘//\/// KA
PN L r v
I/ oA o
77 kN AN 8
f"/ / \\ \'_
o @D
(.;/ o) DETALB N
t -
®) i3 (2 0,
NOTES! CYLINDER TO BE OPERATIONAL PRESSURE CHECKED @ 2000 PSI HYDRAULICALLY.
< APPLY LOGTITE 200 TO FOUR THREADS ALL AROUND AT ASSEMBLY.
SEAL KIT A9409 (W/POLY PACK) REPLACES 9192,
“<<Z]CYLINDER BODY AND GLAND NUT PORTS TO BE IN LINE WITHIN 5°.
QY | WEWM# | PART# | DESCRIPTION QTY | [{EM# | PART# | DESCRIPTION
1 4 [ A17368 | CVLINDER BODY ASSEMBLY, DISCHARGE | & |~ 8 ~ | 100133 | WIPER RING, 1 1/8 1D, AN G231AL, TW3
1 2 15116 | DOOR CYLINDER ROD, 11/80DX311G | 2 5 100153 | O-RING, 1 5/8 ID X 3/16 C5.306
£} 3 [ d00®z [ PiSTONOW2 12 | 18 100732 | BACKUP RING, 15/81D326
1 4 100248 | NUT, HEX 5/8-18 UNF GRS 1 i1 101957 | SEAL, POLY-PAK, 1 1/81D X 3/8 X 1/4 G5
i § | 173964 [ GLAND NUY, MODIFIED, 4 1/8 1D, SAE L |2 15605 | BUSHING, BEARING, TW-3, LI/EIDX /4
e b BoRLIW2 . - ...
1 6 160190 | O-RING, 2 1/2 OD X 1/8 C5-928 i i3 100143 | RETAINER RING, TW-3 #162
1 7 15604 | 'WIPER 11/80D X /4, TW.3 B T e ~

103




-] -

P I A3 LIA T

ACC PART MUNEER T

ITEM # | QTY |PART # | DESCRIPTION
I3 I JA22295 | SHAFT ASS'Y, DROP CHUTE CYL INEW
12 I |A22390 |BODY ASSY, DISCH CYLINDER -NEW
i [ ] 100248 |NUT, HEX 5/8-18 UNF
00153 | O-RING, | 5/8 IDx3/16 C5-326
9 {00732 | BACK-UP RING, 1-5/8 ID-326
8 [ 1100133 |WIPER, RING 1 1/8 1D AN 6231~/ {TW3)
7 [ 1100901 |O-RING, 2-1/8 OD x 1/18 C5-225
6 [ 1101699 | O-RING, I-1/8 1D x 3/16 C5-320
5
4
3

| 1101698 |BACK-UPRING, I-1/8 1D - 320
[ | 14503 | GLAND NUT, INTERNAL, THRD 2-1/8 x [-1/8 BORE
[ 110092 |PISTON,TWO WAY {TW2)

105




DESCRIPTION Qry ITEMH# PART# DESCRIPTION
Wil il —
~ | DOOR MARKER POINTERASSEMBLY, —~ |72 ' =~ 7 | 101981 | SPACER, SP100 5/101D X 5/16 LG, SPIROL.
| s0osO0s b DeRRES. 0
SHAFT COLLAR, 1/2, 300-500'S 2 8 100443 WASHER, FLAT, 1/4, WROUGHT
| DOOR MARKER ARWUASSEMBLY. | "3 [ 5 ["3008920 | SCREW,HX HD CAP 5/ 1648 X1 1/A6R6
NUT, HEX 5/16-18 UNC GR5 1 10 101992 DECAL, "DOOR MARKER" 300-500'S
TRAILER
70 | WASHER IOCK 5716, 2] a1 | 15445 | DOORMARKERRODWOONIL . =
DOOR MARKER LINKAGE BAR, 3/4 X 20 1 12 15701 DOOR MARKER TAB, 1/4 X 21/2 X 2 LG,
1/4 LG, 300'S-500'S 190-575

107




7\ 10 11 11 10

109







"




AB363

S

T

CHAIN CLOSURE, 500

’

DOOR GROUP




117




»

Liners

PART # | DESCRIPTION Qry | 1EM# PART# DESCRIPTION I
| LINERASSEMBLY. 85 FRONT & REAR END, 0 *.'; | 4e584 | LINER, S5 DISCHARGE, TRIPLE '

430575 i G : g G
LINER GROUP, MS, FRONT & REAR END, 430- 1 *8 16535 LINER, SS, DISCHARGE, TRIPLE RH, 42"
575
*7 1 9807 | LINER'MS, DISCHARGE LH, SHORT
b L(REPAR)
i *8 9808 LINER, MS, DISCHARGE RH, SHORT
575 (REPAIR)
_J: LINER, SS, MIDDLE FRONT & REAREND;430- | 4 I *7 | 0464 21 LINER, MS, DISCHARGE L
| st5@REPAR) 1 IDaREPARY
LINER, MS, MIDDLE FRONT & REAR END, 430- 1 *8 9465 LINER, MS, DISCHARGE RH, MEDIUM, 30-
575 D2 (REPAIR)
| LINER, 55, UPPERFRONT & REAREND, 430- {1 4 [ 7 1~ 8486 1 LINER, MS, DISC
1575 - e | 1 | aepnerAiry )
LINER, MS, UPPER FRONT & REAR END, 430- 1 *8 9467 LINER, MS, DISCHARGE RH, EXTENDED,
575 30-D (REPAIR)
‘1 LINER, SS, SID LG, 500'S; O/S (REPAIR) AR T 18477 | LINER, SS;AUGERBOTIOM, 711/
LINER, MS, SIDE, 72 LG, 500'S, 0/S (REPAIR) AR 9 9460 LINER, MS, AUGER BOTTOM, 72 LG, 430-
575, 0/S (REPAIR)
] LINER; SS, SIDE; 98 LG, 502575, 0/S | AR | 10 | ‘16478 | LINER, SS, AUGER BOTTOM 12L6,
(REPAIR) bl ol e LAZ0eYs : .
LINER, MS, SIDE, 96 LG, 500'S, O/S (REPAIR) AR 10 9461 LINER, MS, AUGER BOTTOM, 96 LG, 430-
575, 0/S (REPAIR)
JAoop o7 | 17244 1 LINER, SS,DISCHARGE, TRIPLELH, 27" ol 1100 A186,37,__' - HAY SHELF ASSEMBLY, 47 5/8 LG, 430
1 LINER, SS, DISCHARGE, TRIPLE RH, 27" 1 11 A16628 | HAY SHELF ASSEMBLY, 71 5/8 LG, 502
x LINER, 5SS, DISCHARGE BOTIOM, LH DUAL, 1 11 ] A16635 | HAY SHELF ASSEMBLY, STRAIGHT, 95 5/8
al  430,575-: L e . e LG 575,5753[)’ e
1 *8 15815 | LINER, SS, DISCHARGE BOTTOM, RH, 430-575 1 12 A16632 | HAY SHELF ASSEMBLY, STRAIGHT, 66 LG,

430-575

119




ers

Shelves

STAINLESS LINER GROUP, 575-TRIPLE - A8264

~# | Part Number - ;, Title ; : ~ Quantity
1 16478 LINER, AUGER BOTTOM 95 1/2 500°S 85/CUTOUT 3
2 31965 SSLINER 575 TRIPLE (3" HIGHER) 1
3 31597 " LINER, 55 575 SPLIT (UPPER) 4
% 32126 SS.LINER, 575 1,2 HEIGHT 30 5/8 X 46 1/4 1
5 37125 5.5.LINER, 575 172 HEIGHT 30 5/8 X 45 1/4 1
6 72124 $S. LINER, 575 1,2 HEIGHT 30 5/6 X 48 3
7 19531 ' LINER, END- 5005 5.5, 3

121




Qry ITEM# PART # | DESCRIPTION Qry ITEM# PART# DESCRIPTION
o —— s
R Z e ,;102724' .| DECAL, MODEL "430" RED BLAC(OR', b2 ‘48 11102860 | DECALKIT, REFLECTOR, ORANGE '
2 1 102725 DECAL MODEL "502" RED BLAC OR i *1i8 102071 | DECAL "DANGER" ROTATING AUGERS
WHITE
R ok 102726 1 DECALL MODEL "575" RED BLACK OR LAt 1023705 DECAL "DONOT OPERATE W!TH GUARDS :
G b L WHITE ; G REMOVED"
3 2 102549 DECAL, "HARSH" 4 1/2 X 20 3/16 LG S 18 102556 | DECAL, "SLOW MOVING VEHICLE"
88T 8 1102546 | DECALKIT, STRIPE RED &BLACK 9 1/2 4 *19 402777 "DECAL "DANGER" STAT!ONARY TUB GUARD
b b o HOPTION), 430H b )
39 3 102546 DECAL KIT, STRIPE, RED & BLACK 9 1/2 3 20 102359 DECAL "HAYMOGEN|ZER"
(OPTION), 502H
AR 8 ,'102546 DECAL KIT, STRIPE, RED & BLACK, 9 1/2, X Ak 302776 | DECAL; "GEARBOX SPROCKET ROTATION". -
2 4 102097 DECAL, "NO LIFT" i 22 102097 | DECAL, "NO LIFT"
4 5 102071 | DECAL, "DANGER" ROTATING AUGERS 2 28 102898 1 DECAL, "SUSPENSION TORQUE
! : A G S o b REQUIREMENTS“
2 6 102361 ‘bECAL KIT, REFLEéTOR. RED 2 ’ 24 102307 ‘ DECAL "SUF’ER DUTY" RED BLACK OR
WHITE
Lo 102070 1 DECAL, "OIL BATH" MAINTENANCE ok A96T. ¥ -DECAL KIT; MODEL:430 TRUCK
i 102874 DECAL, "OFF-ROAD USE" i A9618 il DECAL KIT, MODEL 430 TRAILER
S ;[102358  ‘DECAL, "DANGER" DRWE LiNE % L ABB19 f o vk 'DECAL KIT, MODEL 502 TRUCK.
- | (ENG/SPAY , e e
i 10 102107 DECAL, "DANGER" DRIVE LINE, 540 RPM, i A9620 i DECAL KIT, MODEL 502 TRAILER
6 SPLINE
L 10 1102108 | DECAL "DANGER’ DRIVE LINE 1000 1 19621 Tty ,,DECAL KIT MODEL 576H TRUCK
e e G RPM 215PUNE . i Z : 2 .
1 10 102579 DECAL, "DANGER" DRlVE LlNE 1000 i A9622 *% DECAL KIT MODEL 575H TRA!LER
RPM, 20 SPLINE
A 3% 101992 ?ECAL “DOOR MARKER" 300»500‘5 : il A97A9 | o rA ,DECAL KIT; MODEL 57550 TRUCK
o : . LTRAILER . bt . s :
1 12 101181 DECAL., D|SCHARGE DOOR GAUGE 1 A9717 kil DECAL KIT MODEL 57550 TRAILER
"] MIXER TRUCK
1 13 102089 ,DECAL MAINTENANGE" - L A9433 | %L DECAL "HAYMOGENIZER"
i 14 102109 DECAL "IMPORTANT" BEFORE WELDING 1 A9595 l *H DECAL KIT, SAFETY, MIXERS

123




NOTES: * - TUB GUARD ASSEMBLIES IN CLUDE ALL PARTS SHOWN.
* - INSTALL NEXT TO LADDER.

WARNING
A PELIGRO

>

DUROT OFLRAE PATH VS
UARD OPEX OR REBOVED.

WO GPERL B6% CURRRERAR
0 AIRIAS,
EACTON BEUMCNDAS,

QTY | [EM#

DESCRIPTION

QrY | ITEM# | PART#

| DESCRIPTION

x| * | TUB GUARD ASSEMBLY, 430 22| 3 | 102127 | SCREW HXUDCAP,5/A008 UNCK2 /A

TUB GUARD ASSEMBLY, 502 SCREW, HX HD CAP. 5/16-18 UNC X 2 3/4 (575H,
26 3 102127 575SD)
DRSO |4 o | o oo
TUB GUARD PIPE, 144 LG, 290.430 22 4 102574 | NUT, HEX 5/16-18 UNC, NY-.LOCK (502H)
TUBGUARD PIPE, 168 16, 375630, | 26 | 4 | 402574 | NUT,FEXS/16.48 UNC, NYLOCK (575H, 57580
TUB GUARD PIPE, 199 LG, 425720 ia 5 100713 | WASHER, FLAT 5/46, USS-PLATED (430H)
| TUB GUARD PIPE, 88 1/21G,(430] | 22 | & | 100713 | WASHER, FLAT5/16, USSPLATED (502H)

TUB GUARD PIPE, 88 1,2 LG, (502H) 26 5 100713 | WASHER, FLAT 5/16, USS-PLATED (575H, 5755D)
§/°4REW' HXHD CAP.5/16-48UNCX2 |, *7 | 202777 | DECAL, "DANGER" STATIONARY TUB GUARD

125




Planetary

ITEMS DESCRIPTION

PART #

MODEL #

MIXER MODEL

k3 PLANETARY GEARBOX

i PLANETARY GEARBOX

i PLANETARY GEARBOX

 PLANETARYGEARBOX

202102

104194

o 102356. -

102468

102738

103348

RR1700, 17.64:1

~ ED2090,14.28:1

ED2150, 13.85:1

ET3150, 42:1

 RRazoo,4s0s

},eo‘zoso,'zi;'og:z; -

s/

_ 575H/5755D
_ 4308D, 5028

 430H/502H

575

575 TRAILER

HYDROS ONLY

127




